JEL

lllustrated Parts Manual

Models
LIFTLUX 153-12
&
LIFTLUX 180-12

Prior to SN 20463
excluding
SN 18432 & SN 19930

3121311

May 29, 2013

ce







3121311

REVISION LOG

July 12, 2005 - Original Issue of Manual

January 31, 2006 - Revised Manual (Edited to B/M 0010654 Revision 4 & B/M 0010655 Revision 5)
November 30, 2006 - Revised Manual (Edited to B/M 0010654 Revision 7 & B/M 0010655 Revision 8)
January 31, 2007 - Revised Manual (Edited to B/M 0010654 Revision 7 & B/M 0010655 Revision 8)
September 15, 2007 - Revised Manual (Edited to B/M 0010654 Revision 9 & B/M 0010655 Revision 10)
January 31, 2008 - Revised Manual (Edited to B/M 0010654 Revision 9 & B/M 0010655 Revision 10)
August 15, 2008 - Revised Manual (Edited to B/M 0010654 Revision 9 & B/M 0010655 Revision 10)
March 30, 2009 - Revised Manual (Edited to B/M 0010654 Revision 9 & B/M 0010655 Revision 10)
May 29, 2013 - Revised Manual

180-12/153-12






TABLE OF CONTENTS

SECTION 1 - FRAME . ...t e oo e e oo oo o e e e e e e e o e aa e et e e e e s e s a e s e e e e e aesesannsreeeeeeeessasnmneeeeeeessannnnnneaeeeeaanns 7
FIGURE 1-1. STEERING AND WHEEL DRIVE INSTALLATION ....ciiiitiiiiiiiii et 8
FIGURE 1-2. DRIVE MOTOR ASSEMBLY ...ttt ettt sttt e b e e s aa b e e s st e e e e s san e e e s asrneeeas 10
FIGURE 1-3. DRIVE HUB ASSEMBLY ...ttt ettt e e e e e ettt e e e e e e e e e e e e e s e n e e e e e e s s e nnnrneeeeens 12
FIGURE 1-4. REAR AXLE INSTALLATION ...ttt ettt e e ettt e e e e e sttt e e e e e s e e e e e e e e e ssnnn e e e e e e e e e nnnnneeeeens 16
FIGURE 1-5. LADDER AND FRAME COMPONENTS INSTALLATION ....outiiiiiiiiiieie et 18

SECTION 2 - GROUND CONTROLS ...ttt oottt e e e e e e e e e e e e e e et e e e e e e s e e et e e e e e e a s s e e e e e e e e s e snnn e e e e e e e s easnnnnneeeeens 21
FIGURE 2-1. LEFT AND RIGHT SIDE COMPONENTS INSTALLATION ..ottt 22
FIGURE 2-2. MAIN VALVE ASSEMBLY ...ooiiiitiiiiiiiii ettt ettt st e s b e e s aa b b e e s e e e e s e e e s asnn e e e e 26
FIGURE 2-3. HAND PUMP ASSEMBLY ..ottt ettt sttt e e sb e e e s s b e e s e e e e s b e e e s asnneeeas 28
FIGURE 2-4. MAIN TERMINAL BOX ..ottt sttt b e ekt s et e e s b e e e s b b e e s s et e e s bn e e e s asbneeeaas 30
FIGURE 2-5. HOODS INSTALLATION L. .ottt ittt sttt et e s e e skt e e et e e s ek et e e as b e e e e snn e e e s nnn e e e e asnneeenas 32

SECTION 3 - SCISSORS ARMS ... ittt ettt e ottt e e h e et e e e h et e e e bt e e e b e e e e s e e R e e e e b et e e s nre e e e enn e e e e tre e e e nenes 35
FIGURE 3-1. SCISSORS ARMS INSTALLATION ..ottt 36
FIGURE 3-2. SCISSORS PROTECTION INSTALLATION......oiiiiiiiiiiiiii i 44

SECTION 4 - PLATFORM. ...ttt ettt ettt e oottt e e e e ettt et e e oo e s et e e et e e e e e e s e R e e et e e e e e e e b s n e et e e e e e s e ssnnr e e e e e e e nassnnnneeeeens 47
FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION .....cctttiiitiiie ittt e s 48
FIGURE 4-2. CONSOLE BOX INSTALLATION ...ttt ettt st st e e e e st snn e e s e e e s annneeena 52

SECTION 5 = CYLINDER ... .ottt ettt oo e et e e bt e e e e e et e e e b et e e e b e e e e e e s R et e e e s re e e s e e e e e snnn e e e snr e e e e nenes 55
FIGURE 5-1. LIFTING CYLINDER ASSEMBLY ...ttt ettt e e e et e e e e e e e et e e e s e e neeeee s 56
FIGURE 5-2. STEERING CYLINDER ASSEMBLY (Prior to SN 1200009628).........c.cciiuiriiiiiiiieiiee it 60
FIGURE 5-3. STEERING CYLINDER ASSEMBLY (SN 1200009628 through 1200020463) .........ccccoviiiiiiiiiiiiie e 62

SECTION 6 - HYDRAULIC ..ottt ettt e e oot e e e e e ekttt e e e e e s ettt e e e e e e s e e e et e e e e e e e e e b a e et e e e e e s nsennr e e e e e e e aassnnnneeeeens 65
FIGURE 6-1. HYDRAULIC DIAGRAM ..ottt e e e e s b b et e e e e e s s s b s e e e e e e s s e asraae e e e e 66

SECTION 7 = ELECTRICAL ... e s e e e e e e s s s bbb e e e e e e s s s bbb et e e e e s e s s b b e b e e e e e e s s nnab e e e e e as 71
FIGURE 7-1. ELECTRICAL PLANS ...ttt e et e e e e e ettt e e e e e st et e e e e e e e e sn e et e e e e e e e s bnne e et e e e e aannnrneeeeens 72

SECTION 8 - DECALS ...ttt ettt oo oot e e e e oot e e e e e e et e ettt e e e e e s e e et e e e e e e e s e R e e et e e e e e e e e b e et e e e e e s e s snnr e et e e e e aassnnnneeeeens 83
FIGURE 8-1. DECAL INSTALLATION. ...ttt ettt ittt ettt ettt e e e e et e e e e e e e et e e e e e et e et e e e e e s e ssre e e e e e e e sasnnne e e e e e e e aasnnnnneeeeens 84

SECTION 9 - RECOMMENDED SERVICE PARTS STOCK ....ooiiiiiiiiiiii i 87
FIGURE 9-1. MODELS LIFTLUX 153-12 AND LIFTLUX 180-12 STANDARD PARTS ... 88

FIGURE 9-2. MODELS LIFTLUX 153-12 AND LIFTLUX 180-12 VARIABLE PARTS

SECTION 10 - SPECIAL OPTIONS ...t e e e e e e s e s b e e e e e e e s b et e e e e e e s e san e e e e e e e e s s annnneeeeeeas 91
FIGURE 10-1. SPECIAL OPTIONS ..o eittiiiiiiitttt et ettt e ettt e e e e ettt e e oo e s s b e et e e e e e s s e e e et e e e e e e e s b e e et e e e e e easbnnreeeeeesaannrrneeeeens 92
PART NUMBER INDEX .....oettttiiiiiitiei ettt ettt e e e e ekttt e e e 244 ekttt e oo 44 a ke e ettt e oo 4 e s s e e e e et e e e e e s aE e e et e e e e e e aan b ree e e e e e e s annnnneeeeeennne 93

3121311 180-12/153-12 5






SECTION 1 - FRAME

SECTION 1 - FRAME

3121311 180-12/153-12 7



SECTION 1 - FRAME
FIGURE 1-1. STEERING AND WHEEL DRIVE INSTALLATION

121— &
(]

305——

8 180-12/153-12 3121311



SECTION 1 - FRAME

FIGURE 1-1. STEERING AND WHEEL DRIVE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
Ref FINAL ASSEMBLY LIST COMPONENTS
0010654 Ref Final Assembly List Components 153-12 9
0010655 Ref Final Assembly List Components 180-12 10
39 H000193 2 Motor Assembly, Drive (See DRIVE MOTOR ASSEMBLY for
Breakdown)
40 H000218 2 Hub Assembly, Drive (See DRIVE HUB ASSEMBLY for
Breakdown)
54 Ref Cylinder, Steering Options (See CYLINDER SECTION for
Breakdown):
54 HO000683 1 Cylinder, Steering (Prior to SN 1200009628)
54 H900015 1 Cylinder, Steering (SN 1200009628 through 1200020463)
80 S003991 12 Wheel Nut
81 S004091 4 Tire and Wheel Assembly (Rear Not Shown)
99 S001832 2 Seal
S015312-120-00-0 Ref STEERING INSTALLATION 2-B
103 S200239 2 Pan, Oil
107 S004091 2 Tire and Wheel Assembly
108 HO000193 2 Motor Assembly, Drive (See DRIVE MOTOR ASSEMBLY for
Breakdown)
109 Ref Cylinder, Steering Options (See CYLINDER SECTION for
Breakdown)
109 H000683 1 Cylinder, Steering (Prior to SN 1200009628)
109 H900015 1 Cylinder, Steering (SN 1200009628 through 1200020463)
110 H000218 2 Hub Assembly, Drive (See DRIVE HUB ASSEMBLY for
Breakdown)
113 $S001811 2 Bushing
114 S001810 2 Bushing
115 S000264 4 Bushing
116 S001832 2 Seal
117 S000141 4 Fitting, Grease
118 0771619 8 Bolt, M16x55
119 5241600 16 Washer, M16 Hardened
120 0701627 1 Bolt, M16x100
121 3291605 1 Nut, M16
122 0761212 4 Bolt, M12x25
123 0701229 1 Bolt, M12x120
124 3291205 1 Nut, M12
125 0771620 8 Bolt, M16x60
S015312-120-01-0 Ref STEERING SPINDLE INSTALLATION A
207 S000242 2 Washer, Thrust
208 S200404 2 Cap
209 S006660 1 Spindle, Right
210 S006610 1 Spindle, Left
S015312-120-02-0 Ref TIE ROD INSTALLATION
305 S900131 1 Pin, Steering Cylinder to Frame
308 S900133 1 Washer
309 S900134 1 Washer
310 S006808 1 Rod, Tie
311 S200403 2 Pin

3121311

180-12/153-12




SECTION 1 - FRAME

FIGURE 1-2. DRIVE MOTOR ASSEMBLY

10 180-12/153-12 3121311



FIGURE 1-2. DRIVE MOTOR ASSEMBLY

SECTION 1 - FRAME

ITEM PART NUMBER QTY DESCRIPTION REV
H000193 Ref DRIVE MOTOR ASSEMBLY D
3 7027861 1 Seal, Dust
5 Kit 1 Seal, Shaft
7 7020128 1 Race, Bearing
8 7020129 1 Bearing, Needle
13 Not Available 1 Shaft and Housing
14 7027938 1 Shaft, Cardan
16 Kit 3 O-Ring
17 7027939 1 Plate, Distributor
18 Not Available 1 Gear Set
19 7027940 1 Cover, End
20 Kit 7 Washer
21 Not Available 7 Screw M8 x 45mm
26 7020127 1 Seal Kit - HO00193 Motor (Includes Items 3, 5, 16 & 20)

3121311

180-12/153-12

11



SECTION 1 - FRAME

FIGURE 1-3. DRIVE HUB ASSEMBLY

o

()
O
A,
Sy
O

o (" ™~

-

53

12 180-12/153-12 3121311



FIGURE 1-3. DRIVE HUB ASSEMBLY

SECTION 1 - FRAME

3121311

180-12/153-12

ITEM PART NUMBER QTY DESCRIPTION REV
H000218 Ref DRIVE HUB ASSEMBLY C
2 Not Available 1 Spindle
5 Not Available 1 Hub
6 70000239 1 Gear Ring
7 Not Available 1 Cover
8 Not Available 1 Flange
9 Not Available 1 Coupling
10 Not Available 1 Washer, Thrust
11 Not Available 1 Washer, Thrust
12 Not Available 1 Circlip
14 Not Available 3 Gear, Planetary
17 Not Available 3 Pin
18 Not Available 6 Washer, Thrust
19 Not Available 6 Spacer
26 70000240 1 Sun Pinion
33 Not Available 1 Piston
34 70000241 16 Spring
35 70000242 5 Disc
36 70000243 6 Disc
37 70000244 1 Lock Nut
39 70000245 2 Bearing
40 70000246 1 Bearing
41 70000247 1 Bearing
42 Not Available 6 Bearing
43 Not Available 1 Circlip
44 Not Available 1 Circlip
45 Not Available 1 Disc
46 Not Available 1 Circlip
a7 Not Available 1 Plug
48 70000248 1 O-Ring
49 70000249 2 O-Ring
50 70000250 1 O-Ring
51 70000251 1 O-Ring
52 70000252 1 O-Ring
53 70000253 1 Oil Seal
54 70000254 1 Gasket
55 70000255 1 O-Ring
56 70000256 1 Blocking Ring
57 70000257 1 O-Ring
58 70000258 1 Blocking Ring
59 Not Available 8 Screw
60 Not Available 2 Screw
61 Not Available 2 Screw
62 Not Available 2 Plug
63 Not Available 2 Washer
64 Not Available 1 Plug
65 Not Available 1 Disc
66 70000259 6 Stud
67 70000260 1 O-Ring
68 70000261 1 Gear Kit, Reduction

13



SECTION 1 - FRAME

14

ITEM

PART NUMBER

QTY

DESCRIPTION

REV

Ref

Note: No seal kit available. Purchase individual seals.

180-12/153-12

3121311






SECTION 1 - FRAME
FIGURE 1-4. REAR AXLE INSTALLATION

16 180-12/153-12 3121311



SECTION 1 - FRAME
FIGURE 1-4. REAR AXLE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
Ref FINAL ASSEMBLY LIST COMPONENTS
0010654 Ref Final Assembly List Components 153-12 9
0010655 Ref Final Assembly List Components 180-12 10
66 S000258 2 Nut, Hub
67 S000259 2 Bearing, Outer
68 S000260 2 Bearing, Inner
69 S000261 2 Lock, Hub Nut
70 S000262 2 Seal
80 S003991 12 Nut, Wheel
S015312-130-00-0 Ref REAR AXLE INSTALLATION 1
104 S200407 2 Hub
107 $900218 2 Washer
111 S000260 2 Bearing, Inner
112 S000259 2 Bearing, Outer
113 S000262 2 Seal
114 S000258 2 Nut, Hub
115 S000261 2 Lock, Hub Nut
116 S000090 12 Stud, Wheel
117 Ref Bolt, M20x120
118 Ref Stud W/Reduced Shank E31x60
119 5242000 4 Washer
120 3332015 6 Locknut, M20
121 S003991 12 Nut, Wheel
122 0762019 2 Bolt, M20x55
124 4812500 4 Washer, M20
125 S200405 1 Axle Weldment, Rear
126 S200406 2 Cap, Hub

3121311 180-12/153-12 17



SECTION 1 - FRAME

FIGURE 1-5. LADDER AND FRAME COMPONENTS INSTALLATION

3121311

180-12/153-12

18



SECTION 1 - FRAME
FIGURE 1-5. LADDER AND FRAME COMPONENTS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
Ref FINAL ASSEMBLY LIST COMPONENTS
0010654 Ref Final Assembly List Components 153-12 9
0010655 Ref Final Assembly List Components 180-12 10
25 Ref Charger, Battery Options:
25 E000564 1 Single Voltage (240V)
25 70001010 1 Fuse, 80A Secondary
25 70001009 1 Cord, 240V Electric
25 70001011 1 Cable, Output
25 E000600 1 Dual Voltage (110/245V)
25 70001012 1 Fuse, 63A Secondary
25 70001013 1 Fuse, 35A Front
25 70001014 1 Cord, 110V Electric
25 70001015 1 Cord, 230V Electric
25 70001016 1 Cable, Secondary
63 S000055 4 Bumper
S015312-110-01-1 Ref MAIN FRAME STRUCTURE ASSEMBLY 1-C
139 S900006 2 Plate, Scissor Arm Pin Cover
S015312-110-02-0 Ref FRAME END PLATE ASSEMBLIES 1
213 S900185 1 Plate, Charger Cover
S015312-110-48-0 Ref COVER PLATE
301 S900136 1 Plate, Frame Access Cover
S015312-180-00-0 Ref LADDER INSTALLATION
407 S004500 AR Plate, Step
408 S004501 1 Plate, Step
409 $200410 1 Ladder
410 0761010 4 Bolt, M10x20
411 4832000 4 Lockwasher, M10
412 3820510 AR Rivet, M5

3121311 180-12/153-12 19






SECTION 2 - GROUND CONTROLS

SECTION 2 - GROUND CONTROLS

3121311 180-12/153-12 21



SECTION 2 - GROUND CONTROLS

FIGURE 2-1. LEFT AND RIGHT SIDE COMPONENTS INSTALLATION

VALVE SIDE

BATTERY SIDE

J/

3121311

180-12/153-12

22



SECTION 2 - GROUND CONTROLS
FIGURE 2-1. LEFT AND RIGHT SIDE COMPONENTS INSTALLATION

3121311

180-12/153-12

ITEM PART NUMBER QTY DESCRIPTION REV
Ref FINAL ASSEMBLY LIST COMPONENTS
0010654 Ref Final Assembly List Components 153-12 9
0010655 Ref Final Assembly List Components 180-12 10
1 Ref Switch, Tilt Options:
1 E000044 1 Switch, Tilt 153-12
1 E000129 1 Switch, Tilt 180-12
3 E000059 1 Switch, Battery Disconnect
3 70001114 1 Handle
4 E000060 2 Fuse, 125A
5 E000061 2 Socket, Fuse
6 E000062 2 Contactor, DC
6 7027961 1 Tip Repair Kit - EO00062 Contatctor
7 E000063 1 Horn
10 E000102 1 Connector Housing, Female 24-Pin
11 E000103 1 Connector Housing, Male 24-Pin
19 E000371 2 Battery
21 E000377 1 Switch, Emergency Stop
22 E000481 4 Insert, Female 24-Pin Connector
23 E000482 4 Insert, Male 24-Pin Connector
24 Ref Main Terminal Box (See MAIN TERMINAL BOX for Breakdown)
29 H000016 1 Filter, Pressure
29 70000019 1 Element,Filter
31 H000019 1 Valve, Solenoid D
31 7012941 1 Cartridge
31 7010543 1 Seal Kit
31 7012986 1 Call
32 HO000020 1 Plate, Directional Control Valve
33 HO000021 1 Valve, Directional Control
33 70000440 4 O-Ring, Mounting
33 70000449 2 O-Ring, Soleniod Pole Tube
33 70000450 1 Call
33 70000442 1 Nut, Coil
33 70000443 1 O-Ring, Coil Nut
34 H000028 1 Valve Assembly, Main (See MAIN VALVE ASSEMBLY for
Breakdown)
44 H000282 2 Motor/Pump Assembly, Electric B
44 70000595 1 Pump
44 70000596 1 Seal, Shaft
44 70000597 1 Coupling, Drive
44 70000598 1 Motor
44 70000599 1 Brush Set
45 H000285 1 Pump Assembly, Hand (See HAND PUMP ASSEMBLY for
Breakdown)
49 H000363 1 Manifold, Pressure Distribution D
60 H005783 1 Gasket, Hydraulic Breather (Prior to SN 1200004758)
83 S009001 4 Mount, Rubber
S015312-162-00-0 Ref BRACKETS AND TRAYS INSTALLATION
102 S900135 1 Tray, Battery
106 S5200418 1 Bracket, Main Valve
107 S200413 1 Bracket, Hand Pump

23



SECTION 2 - GROUND CONTROLS

24

ITEM PART NUMBER QTY DESCRIPTION REV
108 S009001 4 Mount, Isolator
109 S200411 1 Bracket, Oil Filter (Not Shown)
110 S200412 1 Bracket, Pressure Distribution Manifold
111 4032007 4 Bolt, M10x16
112 S200417 1 Panel, Electrical Carrier

S015312-162-05-0 Ref PUMP BRACKET ASSEMBLY
204 5200415 2 Clamp, Mounting
205 S200414 1 Bracket, Pump

Ref HYDRAULIC TANK ASSEMBLIES

S015312-510-00-0 Ref Hydraulic Tank Assemblies (Prior to SN 1200014646) C
305 HO005259 1 Tank, Hydraulic
319 HO000013 1 Gauge, Hydraulic Oil Level
320 H000241 1 Breather, Hydraulic
321 4010508 6 Bolt M5x16

1001092114 Ref Tank,Hydraulic Assy (SN 1200014646 through 1200020463) C

401 1001092113 1 Tank, Hydraulic
402 H000013 1 Gauge, Hydraulic Oil Level
403 H000241 1 Breather, Hydraulic

S015312-600-07-0 Ref GROUND SWITCH MOUNTING PLATE
501 S200263 1 Plate, Ground Switch Mounting

180-12/153-12 3121311






SECTION 2 - GROUND CONTROLS

FIGURE 2-2. MAIN VALVE ASSEMBLY

3121311

180-12/153-12

26



SECTION 2 - GROUND CONTROLS
FIGURE 2-2. MAIN VALVE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H000028 Ref MAIN VALVE ASSEMBLY C
2 H000205 1 Section, Pump (Left Side)
2 8007939 1 Seal Kit - HO00205 Section
2A 8007944 1 Pilot Supply Assembly
2B 7027912 1 Relief Assembly
3 7028847 2 Valve Section (With Relief Valve) (Drive and Steer) (Was p/n
H000188)
3 8007935 2 Seal Kit (Was p/n HO00031)
4 HO000542 1 Valve Section (Without Relief VValve) (Lift)
4 8007935 1 Seal Kit (Was p/n HO00031)
5 H000580 1 End Plate
5 See Item 14 1 Seal Kit
6 H005250 4 Valve, Relief (Drive and Steer)
7 HO000389 1 Spool (Drive)
8 8007945 1 Spool (Lift) (Was p/n HO00391)
9 H000207 1 Spool (Steer)
10 H000191 2 Electrical Activator (On-Off) (Lift and Steer)
10 8007954 2 Seal Kit (Was p/n HO00032)
10 7028846 8 Screw, Mounting
10 7028849 2 DIN Connector (Black)
11 H000206 1 Electrical Activator (Proportional High) (Drive)
11 8007954 1 Seal Kit (Was p/n HO00032)
11 7028846 4 Screw, Mounting
11 8007953 1 DIN Connector (White)
12 7028893 3 Mechanical Activation Assembly (Was p/n HO00187)
12 8007894 3 Seal Kit (Was p/n H005248)
12A 1003107 6 Nut, Seal (2 per Assembly)
12A 8007915 6 Pin, Threaded (2 per Assembly)
12B 0318854 12 Screw (4 per Assembly)
12C H005247 3 Base and Lever Assembly (1 per Assembly)
12D 0307544 3 Screw (1 per Assembly)
12D 0893076 3 Washer (1 Per Assembly)
14 H000112 1 Assembly Kit (Includes Hardware and Seals for Between Valve
Sections)
14 7028848 2 Seal Kit for Between Valve Sections (Was p/n H005249) Note:
One Seal Kit does both sides of section.

3121311 180-12/153-12 27



SECTION 2 - GROUND CONTROLS

FIGURE 2-3. HAND PUMP ASSEMBLY

3121311

180-12/153-12

28



SECTION 2 - GROUND CONTROLS
FIGURE 2-3. HAND PUMP ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV

H000285 Ref HAND PUMP ASSEMBLY D
1 70000513 1 Pump Assembly (See Items 101-117 for Breakdown)
2 70000528 1 Valve Assembly (See ltems 201-220 for breakdown)

70000513 Ref PUMP ASSEMBLY

101 70000514 1 Valve, Suction

102 Not Available 1 Plug

103 Not Available 1 Plug

104 Not Available 1 Body

105 70000515 1 Rod, Connecting

106 70000516 1 Lever

107 70000517 1 Piston

108 70000518 1 Seal

109 70000519 2 Seal

110 70000520 2 Pin

111 70000521 6 Ring, Retaining

112 70000522 2 Ball

113 70000523 1 Ring

114 70000524 1 Washer

115 70000525 1 Ring, Internal Retaining

116 70000526 2 Seal

117 70000527 2 Spring
70000528 Ref VALVE ASSEMBLY

201 Not Available 1 Body

202 70000529 3 Ball

203 70000530 8 Ring

204 Not Available 2 Bolt, M8 x 8

205 70000531 1 Spinner (Not Shown)

206 70000532 1 Spring

207 Not Available 1 Plug

208 70000533 1 Screw

209 70000534 1 Fitting, Straight

210 70000535 2 Seal

211 70000536 1 Spring

212 Not Available 1 Nut, M10

213 70000537 1 Seal

214 Not Available 1 Setscrew

215 70000538 1 Relief, Valve

216 70000539 1 Pin, Ball Driving

217 70000540 1 Plate, Seal

218 70000541 1 Valve Body

219 70000542 1 Knob Assembly

220 70000543 1 Valve Body

3121311 180-12/153-12 29



SECTION 2 - GROUND CONTROLS

FIGURE 2-4. MAIN TERMINAL BOX

3121311

180-12/153-12

30



SECTION 2 - GROUND CONTROLS

FIGURE 2-4. MAIN TERMINAL BOX

ITEM PART NUMBER QTY DESCRIPTION REV

Ref MAIN TERMINAL BOX

1 E000078 1 Converter, DC/DC

2 E700100 1 Module, Load Sensing

3 E000407 1 Alarm

4 E000218 1 Card, Complex Control

5 E000436 1 Switch, Lift

6 E000378 1 Switch, Key

7 E900059 1 Rail, DIN

8 Ref Housing, Control Box

9 70000952 1 Connector (2 Pin for Nivolux Board - Not Shown)

10 70000953 2 Connector (3 Pin for Nivolux Board - Not Shown)

11 70000954 1 Connector (4 Pin for Nivolux Board - Not Shown)

12 70000955 1 Connector (8 Pin for Complex Board - Not Shown)

13 70000956 4 Connector (12 Pin for Nivolux and Complex Board - Not Shown)

14 70003616 1 Connector (6 Pin for Nivolux and Complex Board - Not Shown)

15 1001092405 2 Holder, Fuse

16 1001092406 2 Fuse

3121311 180-12/153-12 31



SECTION 2 - GROUND CONTROLS

FIGURE 2-5. HOODS INSTALLATION

3121311

180-12/153-12

32



SECTION 2 - GROUND CONTROLS
FIGURE 2-5. HOODS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
Ref FINAL ASSEMBLY LIST COMPONENTS
0010654 Ref Final Assembly List Components 153-12 9
0010655 Ref Final Assembly List Components 180-12 10
64 S000056 4 Strap, Hood
75 S001676 4 Handle
S015312-151-00-0 Ref HOODS INSTALLATION 2-D
132 $200419 2 Hood (was p/n S200476)
134 S000056 4 Strap, Hood
135 S001676 4 Handle
136 0760606 8 Bolt, M6x12
137 4831700 8 Lockwasher, M6
142 0700517 4 Bolt, M5x45
143 3290505 4 Nut, M5
144 3820408 8 Rivet

3121311 180-12/153-12 33






SECTION 3 - SCISSORS ARMS

SECTION 3 - SCISSORS ARMS

3121311 180-12/153-12 35



SECTION 3 - SCISSORS ARMS
FIGURE 3-1. SCISSORS ARMS INSTALLATION

153-12 ARMS 4

36 180-12/153-12 3121311



SECTION 3 - SCISSORS ARMS

180-12 ARMS

37

180-12/153-12

3121311



SECTION 3 - SCISSORS ARMS

. (@20\141
\ \\ 6

@> 1
128
® 128110 120 /141

425 @ \ N
W o
@\ \j Ce

38 180-12/153-12

3121311



SECTION 3 - SCISSORS ARMS
FIGURE 3-1. SCISSORS ARMS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
Ref FINAL ASSEMBLY LIST COMPONENTS
0010654 Ref Final Assembly List Components 153-12 9
0010655 Ref Final Assembly List Components 180-12 10
12 E000269 3 Connector, Strain Relief
20 E000376 3 Switch, Limit
Ref SCISSOR ARMS INSTALLATION
S015312-200-00-0 Ref Scissor Arms Installation 153-12 1-A
S018012-200-00-0 Ref Scissor Arms Installation 180-12 1

110 $001802 6 Bearing, Ball Thrust

111 S001491 2 Bearing, Ball Thrust

112 S000124 2 Bearing, Ball Thrust

113 $001803 6 Bearing, Ball Thrust

114 S001804 Ref Bearing, Ball Thrust

114 S001804 4 Bearing, Ball Thrust 153-12

114 S001804 6 Bearing, Ball Thrust 180-12

115 S001805 Ref Bearing, Ball Thrust

115 S001805 6 Bearing, Ball Thrust 153-12

115 S001805 10 Bearing, Ball Thrust 180-12

116 $S001806 3 Nut, KM 15

117 S001807 3 Washer, MB 15 Retaining

118 S001241 1 Nut,KM 20

119 S001238 1 Washer, MB 20 Retaining

120 $001240 1 Nut, KM 16

121 S000234 1 Washer, MB 16 Retaining

122 $001808 3 Nut, KM 14

123 S001809 3 Washer, MB 14 Retaining

124 S000191 Ref Nut, KM 12

124 S000191 2 Nut, KM 12 153-12

124 S000191 3 Nut, KM 12 180-12

125 S000233 Ref Washer, MB 12 Retaining

125 S000233 2 Washer, MB 12 Retaining 153-12

125 S000233 3 Washer, MB 12 Retaining 180-12

126 S000192 Ref Nut, KM 10

126 S000192 3 Nut, KM 10 153-12

126 S000192 5 Nut, KM 10 180-12

127 S000193 Ref Washer, MB 10 Retaining

127 S000193 3 Washer, MB 10 Retaining 153-12

127 S000193 5 Washer, MB 10 Retaining 180-12

128 S001810 18 Bushing

129 S001496 6 Bushing

130 S000118 4 Bushing

131 $S000182 2 Bushing

132 S000120 18 Bushing

133 S000083 Ref Bushing

133 S000083 12 Bushing 153-12

133 S000083 18 Bushing 180-12

134 S000178 Ref Bushing

134 S000178 18 Bushing 153-12

134 S000178 30 Bushing 180-12

141 S000141 AR Fitting, Grease

3121311 180-12/153-12 39



SECTION 3 - SCISSORS ARMS

40

ITEM PART NUMBER QTY DESCRIPTION REV
Ref INNER SCISSOR ARMS
S015312-210-00-0 Ref Inner Scissor Arms 153-12 2-A
S018012-210-00-0 Ref Inner Scissor Arms 180-12 1
224 S200151 1 Arm, #1 Center Scissor
225 S200154 1 Arm, #2 Center Scissor
226 S200157 1 Arm, #3 Center Scissor
227 S200160 1 Arm, #4 Center Scissor
228 Ref Arm, #5 Center Scissor Options:
228 S200163 1 Arm, #5 Center Scissor 153-12
228 S900313 1 Arm, #5 Center Scissor 180-12
229 S200275 1 Arm, #6 Center Scissor (180-12 Only)
Ref OUTER SCISSOR ARMS
S015312-220-00-0 Ref Outer Scissor Arms 153-12 2-B
S018012-220-00-0 Ref Outer Scissor Arms 180-12 2-B
324 S200152 1 Arm, #1 Right Scissor
325 S200153 1 Arm, #1 Left Scissor
326 S200155 1 Arm, #2 Right Scissor
327 S200156 1 Arm, #2 Left Scissor
328 S200158 1 Arm, #3 Right Scissor
329 S200159 1 Arm, #3 Left Scissor
330 S200161 1 Arm, #4 Right Scissor
331 S200162 1 Arm, #4 Left Scissor
332 Ref Arm, #5 Right Scissor
332 S200164 1 Arm, #5 Right Scissor 153-12
332 S900314 1 Arm, #5 Right Scissor 180-12
333 Ref Arm, #5 Left Scissor
333 S200165 1 Arm, #5 Right Scissor 153-12
333 S900315 1 Arm, #5 Right Scissor 180-12
334 S900317 1 Arm, #6 Right Scissor (180-12 Only)
335 S200165 1 Arm, #6 Left Scissor (180-12 Only)
Ref SCISSOR ARMS PIN INSTALLATION
S015312-230-00-0 Ref Scissor Arms Pin Installation 153-12 B
S018012-230-00-0 Ref Scissor Arms Pin Installation 180-12 2-A
409 S200175 1 Retainer, Prop Arm
423 0760812 4 Bolt, M8x25
424 4811900 4 Washer, M8
425 S007111 3 Pin, 85 mm
426 S007112 1 Pin, 110 mm
427 S007114 1 Pin, 90 mm
428 S007113 3 Pin, 80 mm
429 S007115 Ref Pin, 70 mm
429 S007115 2 Pin, 70 mm 153-12
429 S007115 3 Pin, 70 mm 180-12
430 S007119 Ref Pin, 60 mm
430 S007119 3 Pin, 60 mm 153-12
430 S007119 5 Pin, 60 mm 180-12
431 S200166 3 Washer and Pin
432 S200171 1 Washer and Pin
433 S200170 1 Washer and Pin
434 S200168 3 Washer and Pin
435 S200167 Ref Washer and Pin
180-12/153-12 3121311



SECTION 3 - SCISSORS ARMS

ITEM PART NUMBER QTY DESCRIPTION REV

435 S200167 2 Washer and Pin 153-12

435 S200167 3 Washer and Pin 180-12

436 S200169 Ref Washer and Pin

436 S200169 2 Washer and Pin 153-12

436 S200169 5 Washer and Pin 180-12
S015312-240-00-1 Ref SCISSOR ARMS TO FRAME INSTALLATION 2-B

503 S007029 1 Pin, 70 mm

507 S004034 2 Block, Wear

508 S200176 2 Spacer

509 0701628 2 Bolt, M16x110

510 4812300 4 Washer, M16

511 3291605 2 Nut, M16

512 S000141 7 Fitting, Grease

513 0762015 2 Bolt, M20x35

514 4812500 2 Washer, M20

516 0761215 1 Bolt, M12x35

517 4812100 1 Washer, M12

518 S007026 1 Pin, 85 mm

519 S007027 1 Pin, 85 mm

520 S007028 1 Pin, 85 mm
S015312-240-00-2 Ref SCISSOR ARMS TO PLATFORM INSTALLATION 2-B

601 S007030 1 Pin, 60 mm

602 S007031 1 Pin, 60 mm

605 S200174 2 Pad, Wear

609 S000140 2 Bushing

610 S000139 2 Bushing

611 S000141 4 Fitting, Grease

612 0761229 2 Bolt, M12x120

613 4812100 2 Washer, M12

614 3291205 2 Nut, M12

615 0761029 2 Bolt, M10x120

616 4812000 4 Washer, M10

617 3291005 2 Nut, M10

618 S200173 2 Slide, Platform

619 S007033 2 Pin, 35 mm
S015312-250-00-0 Ref SAFETY PROP ASSEMBLY

701 S200172 1 Prop, Safety

704 S001594 1 Bumper

706 4811900 1 Washer, M8

707 3290805 1 Nut, M8

708 0760812 1 Bolt, M8x25
S015312-260-00-0 Ref SCISSOR PROTECTION INSTALLATION A

801 S200420 1 Panel, Limit Switch Mounting

804 S200134 4 Cam

805 3371708 2 Pin Roll

806 0761216 2 Bolt, M12x40

807 4812100 2 Washer, M12

808 3291205 2 Nut, M12

809 0761014 8 Bolt, M10x30

810 4812000 8 Washer, M10

811 4832000 8 Lockwasher, M10

3121311 180-12/153-12 41



SECTION 3 - SCISSORS ARMS

42

ITEM PART NUMBER QTY DESCRIPTION REV
Ref Arm-Set Assembly Options:
S900151 1 Arm-Set Assembly 153-12
S900175 1 Arm-Set Assembly 180-12
180-12/153-12 3121311






SECTION 3 - SCISSORS ARMS

44

FIGURE 3-2. SCISSORS PROTECTION INSTALLATION

00,0040, 20000 04
i
1010001000008 00g g L00s
s
82 % i’i"’l"“‘zlz""z“z"“'" 077 "' %
115 Z0.0012000,20005 009 209,200,400,

0si00000,eig00 '“‘

133
120

AL AL AL AL
LR AL R AL AL
P ma';:55':;%%#:4';;:,;":2;,

20109008000 000 %0,
0002000 50050%
0 l'z"zl "I;

180-12/153-12

"l""l e
g, '5""/ )
oa

3121311



SECTION 3 - SCISSORS ARMS
FIGURE 3-2. SCISSORS PROTECTION INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
Ref FINAL ASSEMBLY LIST COMPONENTS
0010654 Ref Final Assembly List Components 153-12 9
0010655 Ref Final Assembly List Components 180-12 10

74 S001596 12 Spring, Compression

77 $001833 2 Screen, Long Safety

78 $001834 2 Screen, Short Safety

82 S005042 8 Spring Steel (Cut To Length)

S015312-170-00-0 Ref SCISSOR PROTECTION INSTALLATION 2-B

115 S005042 8 Spring Steel (Cut To Length)

116 $900137 2 Tube, Long Upper

117 $900138 2 Tube, Short Upper

118 $001833 2 Screen, Long Safety

119 S001834 2 Screen, Short Safety

120 4240032 50 Tie, Cable (Not Shown)

121 0760810 16 Bolt, M8x20

122 3290805 16 Nut, M8

123 0761015 4 Bolt, M10x35

124 3291005 4 Nut, M10

125 S001596 12 Spring, Compression

130 0761010 8 Bolt, M10x20

131 4832000 8 Lockwasher, M10

132 S200424 4 Round Tube (Short)

133 $200422 4 Round Tube (Long)

134 $200421 4 Column, Upper

3121311 180-12/153-12 45






SECTION 4 - PLATFORM

SECTION 4 - PLATFORM

3121311 180-12/153-12 47



SECTION 4 - PLATFORM
FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION

11111111111111111111



SECTION 4 - PLATFORM

™
-—
-

o ®
)
ol f
< ®
© ~
® o

5 s T by 8
N\ \kif; S g @Q%

- 5 N:\
\oo

@,v

L

>
(-]
[+
(=]
N

LA

/\
©
-
0

®

&b

>\
&

3121311 180-12/153-12 49



SECTION 4 - PLATFORM
FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION

50

ITEM PART NUMBER QTY DESCRIPTION REV
Ref FINAL ASSEMBLY LIST COMPONENTS
0010654 Ref Final Assembly List Components 153-12 9
0010655 Ref Final Assembly List Components 180-12 10
62 S000030 1 Closer, Gate
63 S000055 2 Bumper
65 S000237 2 Hinge
94 $900047 1 Floor, Extension Deck
95 $900048 1 Floor, Main Deck Rear
96 $900049 1 Floor, Main Deck Center
97 $S900050 1 Floor, Main Deck Front
98 S900051 1 Door, Connector Compartment
S015312-300-00-0 Ref PLATFORM ASSEMBLY B
109 S005049 4 Roller
110 S000031 1 Roller, Door
111 0700614 4 Bolt, M6x30
112 3290605 9 Nut, M6
113 0701024 4 Bolt, M10x80
114 3291005 32 Nut, M10
115 0701224 14 Bolt, M12x80
116 0700619 1 Bolt, M6x55
117 0701014 4 Bolt, M10x30 (Not Shown)
118 0701016 4 Bolt, M10x40
119 0701219 4 Bolt, M12x55 (Not Shown)
120 0700621 4 Bolt, M6x65
121 3291605 1 Nut, M16
122 S000055 2 Bumper
123 S000030 1 Closer, Gate
124 Ref Hinge, Gate
125 $001443 22 Chain
126 S000510 2 Pin, 4mm Cotter (Not Shown)
127 S000145 20 Pin, 3mm Cotter
128 S900142 2 Spacer
129 $900143 2 Roller
130 S000069 4 Washer
131 3760491 4 Ring, Snap (Was p/n S003950)
132 S000141 4 Fitting, Grease
133 S000237 2 Hinge
135 S001445 AR Screw, Self-Tapping
S015312-300-40-0 Ref TRANSPORT HOOK INSTALLATION
202 S900146 1 Plate, Hook Chain
204 S900147 1 Pin, Deck Lock
205 $900148 1 Washer
206 S900149 1 Washer
207 S900150 1 Washer
208 S900145 1 Plate, Extension Deck Lock
S015312-310-00-0 Ref MAIN PLATFORM DECK INSTALLATION B
313 S900186 2 Bracket, Platform Slide
316 S000439 1 Weldment, Main Platform
319 S900216 1 Kick Plate, Long RH
320 S900217 1 Kick Plate, Long LH
180-12/153-12 3121311



SECTION 4 - PLATFORM

ITEM PART NUMBER QTY DESCRIPTION REV

S015312-311-00-0 Ref MAIN PLATFORM RAILING INSTALLATION D
437 S200238 1 Latch
440 S200443 1 Rail, RH
441 S200442 1 Rail, LH
442 S200447 1 Rail, RF
443 S200448 1 Rail, LF
444 S200224 1 Gate
445 S200445 1 Kick Plate, RH Bolted
446 S200444 1 Kick Plate, LH Bolted
447 S200440 1 Kick Plate, RF
448 S200441 1 Kick Plate, LF
449 S900216 1 Kick Plate, RH
450 S900217 1 Kick Plate, LH

S015312-320-00-0 Ref EXTENSION PLATFORM DECK INSTALLATION 0-C
518 S200449 1 Weldment, Extension Platform
519 S900144 2 Plate, Stop

S015312-321-00-0 Ref EXTENSION PLATFORM RAILING INSTALLATION
611 S200452 1 Rail, Rear
613 S200450 1 Rail, LH
614 S200451 1 Rail, RH

S015312-321-12-0 Ref EXTENSION PLATFORM GUIDE ROLLER INSTALLATION 0-A
701 S200231 2 Roller
702 S200230 2 Pin
705 3291605 2 Nut, M16
706 4812300 2 Washer, M16
707 3760518 2 Ring, Snap

Ref MISCELLANEOUS PARTS LIST COMPONENTS
X15312L Ref Miscellaneous Parts List Components 153-12 3
X18012L Ref Miscellaneous Parts List Components 180-12 3

808 S001677 Ring

3121311 180-12/153-12 51



SECTION 4 - PLATFORM

FIGURE 4-2. CONSOLE BOX INSTALLATION

3121311

180-12/153-12

52



SECTION 4 - PLATFORM
FIGURE 4-2. CONSOLE BOX INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
Ref CONSOLE BOX INSTALLATION
1 E000377 1 Switch, Emergency Stop
2 E000412 2 Switch, Push Button
3 E000511 1 Switch, Drive Speed
4 E000051 1 Joystick
5 E000504 1 Gauge, Hourmeter/Battery
6 E000439 1 Switch, 3 Step (Drive/Lift/Extend)
7 E000436 1 Switch,Steering
8 E000419 4 LED, Red
9 E000420 1 LED, Red Flashing
10 E001328 1 Housing, Console Box
11 Not Available 1 Cable Assembly, Control
11A E000083 AR Cable (25 Wires)
11B E000103 1 Connector Housing, Male 24-Pin
11C E000482 1 Connector Insert, Male 24-Pin
12 E000304 1 Gland, Cable
13 S000009 1 Bracket, Console Box
14 2560141 2 Screw, Thumb (SN 1200003616 through 1200020463)
15 0181847 2 Clamp, Console Bracket (SN 1200003616 through 1200020463)
16 E000432 1 Nut, Brass
17 E001330 Lid, Console Box
18 1001109990 6 Screw
Ref FINAL ASSEMBLY LIST COMPONENTS
0010654 Ref Final Assembly List Components 153-12 9
0010655 Ref Final Assembly List Components 180-12 10
108 E000083 AR Cable (25 Wires)
111 E000103 Connector Housing, Male 24-Pin
121 E000377 1 Switch, Emergency Stop
123 E000482 Connector Insert, Male 24-Pin
161 S000009 1 Bracket, Console Panel
199 0181847 2 Clamp, Console Bracket (SN 1200003616 through 1200020463)
200 2560141 2 Screw, Thumb (SN 1200003616 through 1200020463)
3121311 180-12/153-12 53






SECTION 5 - CYLINDER

SECTION 5 - CYLINDER

3121311 180-12/153-12 55



SECTION 5 - CYLINDER
FIGURE 5-1. LIFTING CYLINDER ASSEMBLY

5
)

\
J

/@éé e /" N

(4

56 180-12/153-12 3121311



SECTION 5 - CYLINDER

FIGURE 5-1. LIFTING CYLINDER ASSEMBLY

3121311

180-12/153-12

ITEM PART NUMBER QTY DESCRIPTION REV
H000684 Ref LIFT CYLINDER ASSEMBLY
1 S200426 1 Barrel Weldment
4 S200185 1 Head
5 S200184 1 Piston
7 S200182 1 Rod Weldment
11 70000185 1 Collar, Throttle (see note)
12 70000186 1 Screw, Throttle (see note)
13 70000187 1 Ring, Throttle (see note)
14 Not Available 1 Ring, Snap
15 H003090 1 Seal, Rod
16 H003113 1 O-Ring
17 70000188 2 O-Ring
18 70000189 1 O-Ring
19 H003109 1 O-Ring
20 H003084 1 Wiper
21 S001810 4 Bushing
22 H000530 1 Seal Set, Piston
27 H005243 1 Valve, Load Retaining
27A H000071 2 Valve, Holding
27A Ref Coil Options:
27A 7012986 AR Hydraforce Version
27A Not Available Oil Controls SPA Version
27A Ref Seal Kit Options:
27A 7012998 AR Hydraforce Version
27A Not Available Oil Controls SPA Version
28 H005244 1 Block, Check Valve
30 S200910 1 Setscrew
31 4031713 4 Screw
32 4031912 4 Screw
Ref FINAL ASSEMBLY LIST COMPONENTS
0010654 Ref Final Assembly List Components 153-12 9
0010655 Ref Final Assembly List Components 180-12 10
33 H705721 1 Block, Hydraulic
34 H705722 2 Sensor, Pressure
35 H705723 2 Harness, Pressure Sensor (Not Shown)
36 H705724 2 Cap, Pressure Sensor (Not Shown)
38 H005243 1 Valve Assembly, Load Retaining C
38A HO00071 2 Valve, Holding
38A Ref Coil Options:
38A 7012986 AR Hydraforce Version
38A Not Available Oil Controls SPA Version
38A Ref Seal Kit Options:
38A 7012998 AR Hydraforce Version
38A Not Available Oil Controls SPA Version
39 H005244 1 Block Assembly, Check Valve B
39 H000271 1 Piston
39 7012955 1 Cartridge (was p/n H000270)
39 7012967 1 Seal Kit (Note: No seal kit available. Purchase individual
seals.)




SECTION 5 - CYLINDER

58

ITEM

PART NUMBER

QTY

DESCRIPTION

REV

Note

Ref

Note: S200298 Throttle Kit no longer available. Order individual

pieces.

180-12/153-12

3121311






SECTION 5 - CYLINDER
FIGURE 5-2. STEERING CYLINDER ASSEMBLY (Prior to SN 1200009628)

©
—_— -k

/

N

D)
S

60 180-12/153-12 3121311



SECTION 5 - CYLINDER

FIGURE 5-2. STEERING CYLINDER ASSEMBLY (Prior to SN 1200009628)

ITEM PART NUMBER QTY DESCRIPTION REV
H000683 Ref STEERING CYLINDER ASSEMBLY B
1 $200435 1 Barrel Weldment
4 $200436 1 Piston
5 $200437 1 Head
9 $200434 1 Rod Weldment
10 HO003064 1 Wiper
11 H003066 1 Seal, Rod
12 H003080 1 O-Ring
13 H003075 1 O-Ring
14 H003068 1 Seal, Piston
15 S000263 2 Bushing
17 Not Available 1 Setscrew
Ref Note: No seal kit available. Purchase individual seals.

3121311 180-12/153-12 61



SECTION 5 - CYLINDER
FIGURE 5-3. STEERING CYLINDER ASSEMBLY (SN 1200009628 through 1200020463)

N

;

2
2

62 180-12/153-12 3121311



SECTION 5 - CYLINDER

FIGURE 5-3. STEERING CYLINDER ASSEMBLY (SN 1200009628 through 1200020463)

ITEM PART NUMBER QTY DESCRIPTION REV
H900015 Ref STEERING CYLINDER ASSEMBLY D
1 70000758 1 Barrel Weldment
2 70000757 1 Rod Weldment
6 70000749 2 Bushing
7 70000750 1 Piston
8 70000751 1 Head
9 70000756 1 Spacer
10 Not Available 1 Setscrew
11 Kit 1 Seal, Piston
12 Kit 1 O-Ring
13 Kit 1 Seal, Rod
14 Kit 1 Wiper
15 Kit 1 O-Ring
26 70000755 1 Seal Kit (Includes Items 11 - 15)
3121311 180-12/153-12 63






SECTION 6 - HYDRAULIC

SECTION 6 - HYDRAULIC

3121311 180-12/153-12 65



SECTION 6 - HYDRAULIC
FIGURE 6-1. HYDRAULIC DIAGRAM

LIFT CYLINDER
[
108 L‘
T 1 |
I Nt o P, it el G e o e s o o
650/~
651/~ 603
604~
GOS\I
606\/
500~
a,—
PRESSURE o —
FILTER 5
145 119 CEPRpE FIT s =
555
| tt—— s — —
155 | r
HYDRAULIC ] L
PUMP | |
185 |
piY 279 | |
] 272 es2 | [
s‘(“_—@ /- 118
28
o / 206 -
1 26 82
224 175 313
HYDRAULIC SKI 26 =
PUMP SELECTOR 176 \{H ok 26 5
VALVE L o 1756
_/V P, 155 yaiie B
654 7 hﬂ
p 104
.rm;
s 162
212
MAIN VALVE
so_sjk/

66 180-12/153-12 3121311



SECTION 6 - HYDRAULIC

VL

HYDRAULIC
MOTOR

|7

140

593

340

STEERING
CYLINDER

HYDRAULIC
0

MOTOR

3

T

r

!

1
113

1

HYDRAULIC TANK

;L
1

T
Br
B
A

243
24
244

DISTRIBUTOR

PRESSURE
VALVE

SOLENOID
VALVE

67

180-12/153-12

3121311



SECTION 6 - HYDRAULIC

68

FIGURE 6-1. HYDRAULIC DIAGRAM

ITEM PART NUMBER QTY DESCRIPTION REV
Ref HYDRAULIC DIAGRAM
H900027 Ref Hydraulic Diagram 153-12 3-B
H900029 Ref Hydraulic Diagram 180-12 3-B
9 H000018 1 Valve, Lowering Speed Adjustment Throttle UC-SVC-1701
28 H000524 1 Valve, Throttle Check DRV 12G1/2in 350bar
30 H000015 2 Valve, ND Ball NW 15
33 H000351 1 Valve, Check RHD-8PL
34 H000115 2 Valve, Check 15-PL
35 H000344 3 Valve, 2/2 Directional Ball KH 10-PL
36 H000358 1 Valve, 2/2 Directional Ball KH 15-PL
H001071 Ref HYDRAULIC FITTING KIT 6
104 2142706 4 Fitting, Male Adapter GE 8-PLR-ED
106 2142743 2 Fitting, Male Adapter GE 8-PL/R1/2-ED
107 2142708 AR Fitting, Male Adapter GE 10-PLR-ED
108 2142709 4 Fitting, Male Adapter GE 10-PL/R3/8-ED
109 2142710 3 Fitting, Male Adapter GE 10-PL/R1/2-ED
111 2142711 1 Fitting, Male Adapter GE 12-PL/R1/4-ED
112 2142712 4 Fitting, Male Adapter GE 12-PLR-ED
113 2142713 4 Fitting, Male Adapter GE 12-PL/R1/2-ED
116 2142715 2 Fitting, Male Adapter GE 15-PLR-ED
118 2142716 AR Fitting, Male Adapter GE 18-PLR-ED
119 2142717 6 Fitting, Male Adapter GE 18-PL/R3/4-ED
130 2140803 2 Fitting, Male Adapter GE 10-PLM 14x1, 5-ED/OMD
140 H000148 2 Fitting, Connector M10x1 / M16x1, 5
145 2142757 1 Fitting, Male Adapter GE 15-PLR-ED A3C/OMD
153 2143403 3 Fitting, Adjustable Angle EW 10-PL/OMD
154 2143404 AR Fitting, Adjustable Angle EW 12-PL/OMD
155 2143405 1 Fitting, Adjustable Angle EW 15-PL/OMD
156 2143406 5 Fitting, Adjustable Angle EW 18-PL/OMD
162 2142102 1 Fitting, Adjustable Tee ET 8-PL/OMD
173 2142203 9 Fitting, Adjustable 90 EL 10-PL/OMD
174 2142204 2 Fitting, Adjustable 90 EL 12-PL/OMD
175 2142205 3 Fitting, Adjustable 90 EL 15-PL/OMD
176 2142206 3 Fitting, Adjustable 90 EL 18-PL/OMD
182 2143602 1 Fitting, Connector GZ 08-PL
183 2143603 3 Fitting, Connector GZ 10-PL
185 2143605 3 Fitting, Connector GZ 15-PL
186 2143606 2 Fitting, Connector GZ 18-PL
204 2142804 1 Fitting, Male Adapter EGE 12-LR-ED
206 2142806 1 Fitting, Male Adapter EGE 18-LR-ED
223 2143513 1 Fitting, Reducer RED 18/8-PL/OMD
224 2143514 1 Fitting, Reducer RED 18/10-PL/OMD
226 2143516 AR Fitting, Reducer RED 18/15-PL/OMD
243 2141503 4 Fitting, Bulkhead SV 10-PL/OMD
244 2141504 4 Fitting, Bulkhead SV 12-PL/OMD
272 2143705 2 Flange, Connecting BFK 18-PL/LK 40
279 2143703 2 Flange, Connecting BFK 15-PL/LK 35
296 Ref Fitting Options:
296 2142503 1 Fitting (Prior to SN 1200007554)
296 2144105 1 Fitting (SN 1200007554 through 1200020463)
180-12/153-12 3121311



SECTION 6 - HYDRAULIC

ITEM PART NUMBER QTY DESCRIPTION REV

301 Ref Plug, Threaded Options:

301 2143802 1 Plug, Threaded (Prior to SN 1200009630)

301 2143801 1 Plug, Threaded (SN 1200009630 through 1200020463)

311 2143803 1 Plug, Threaded VSTI R 1/4-ED

313 2143807 3 Plug, Threaded VSTI R 1/2-ED

320 2221214 1 Plug, Magnetic Oil Drain (3/4in with copper sealing ring)

340 2143903 2 Fitting, Swivel SWVE 10 PLR-OMD

350 3460515 1 Tube, RSt 35.4 NBK 160mm Long

360 2221222 1 Fitting, M16x2 Test (SN 1200014646 through 1200020463)
H001070 HYDRAULIC HOSE KIT 2

500 2754528 2 Hose, 2 SN 06 DKOL 90 DKOL -2800

503 2754527 1 Hose, 2 SN 06 DKOL DKOL - 610

505 2754524 1 Hose, 2 SN 06 DKOL DKOL - 700

550 2754534 2 Hose, 2 SN 08 DKOL 90 DKOL - 930

552 2754535 1 Hose, 2 SN 08 DKOL 90 DKOL - 1660

553 2754532 1 Hose, 2 SN 08 DKOL 90 DKOL -500

554 2754536 1 Hose, 2 SN 08 DKOL 90 DKOL 90 (180grd) -900

555 2754533 1 Hose, 2 SN 08 DKOL 90 DKOL - 600

557 2754531 1 Hose, 2 SN 08 DKOL DKOL - 1200

558 2754537 1 Hose, 2 SN 08 DKOL 90 DKOL 90 (180grd) -2700

593 2754517 1 Hose, 1 SN 08 DKOL 90 DKOL -1560

594 2754519 1 Hose, 1 SN 08 DKOL 90 DKOL 90 (180grd) -450

595 2754520 1 Hose, 1 SN 08 DKOL 90 DKOL 90 (180grd) -620

596 2754521 1 Hose, 1 SN 08 DKOL 90 DKOL 90 (180grd) -2250

597 2754518 1 Hose, 1 SN 08 DKOL 90 DKOL -3150

598 2754350 1 Hose, 1 SN 08 DKOL DKOL -1200

599 2754515 2 Hose, 1 SN 08 DKOL DKOL -945

600 2754541 2 Hose, 2 SN 10 DKOL 45 DKOL -910

601 2754538 2 Hose, 2 SN 10 DKOL DKOL -880

603 2754539 1 Hose, 2 SN 10 DKOL DKOL -1600

604 2754540 1 Hose, 2 SN 10 DKOL DKOL -1700

605 2754540 1 Hose, 2 SN 10 DKOL DKOL -1700

606 2754539 1 Hose, 2 SN 10 DKOL DKOL -1600

650 2754542 1 Hose, 2 SN 12 DKOL DKOL 90 -12:10 - 980

651 2754542 1 Hose, 2 SN 12 DKOL DKOL 90 -12:10 - 980

652 2754543 1 Hose, 2 SN 12 DKOL 90 DKOL 90 (180grd) -470

654 2754544 1 Hose, 2 SN 12 DKOL 90 DKOL 90 (180grd) -660

700 2754546 1 Hose, 2 SN 16 DKOL 90 DKOL 45 (180grd) -2000

701 2754384 1 Hose, 2 SN 16 DKOL 90 DKOL 45 (180grd) -770

727 2754523 1 Hose, 1 SN 16 DKOL 90 DKOL -840

728 2754522 1 Hose, 1 SN 16 DKOL 45 DKOL -1000

729 2754522 1 Hose, 1 SN 16 DKOL 45 DKOL -1000

3121311 180-12/153-12 69






SECTION 7 - ELECTRICAL

SECTION 7 - ELECTRICAL

3121311 180-12/153-12 71



SECTION 7 - ELECTRICAL

FIGURE 7-1. ELECTRICAL PLANS

_ I :e8eg 0100063 :IN-3umBIq
CI-0817IS / TI-€STIS 9991 [oue{ Jonuoy) ymorn)-xajduro) x ﬁ _ ‘HH r.HH\H
8 (72T
A
............................................................................................................................ A3
N\ 7 h—x(ﬁi- wﬂ(j- ot<3mv eN\<3n. —S&mgamv wSumvm—ESm gv%.v 22«.%3 v—?«mv N.—ZZ«. !23&- m—zvum- N\<3n. SIVY > 17042.¢ P [1a40.¢ ® “VrX LIyveX uvrx _
= WI041V1d NO LANDOS [T4VO [SHOS[SIOS
[} 5 k] +, & +
: f Ef ERQF : 2 8 fF 3¢ gBF P2 Y G
c
9  F B[ g : 2 R : o8 8
: : - 28 4
g : g B
[ ] E
%
w Q_hdi P :\(v%.- n—\<3n.v 0—\(#3- Ogj— _N?vxngﬂumv wzvum w_aum va.v e—?ﬂmv wnzﬂxﬁ TIVIX| 123&- m-zvum- SQX.v msz-v g‘%.v /vexX Py (74429 ‘v—-zar 174428 va
£T/VYX
L] LEXOO[S TENVdTO¥INOD
- -
14 a F
R _
=g _ | -} $
1SVd- Z 9 S
] | \LHOTY - ¥
| e L | B @ 3
| — = i ” " o "
€ hﬁnmm,,,:manmw//h:xwzammw&:»nmwo mw// ?QM/ 4 /)$ % —_| / 7 i /S... zxomm/..* ' mm W
) JVOTIAAQ « «f ! = 1 , o 'a ] 933 5
w % ALV
B i m ) & SLLAND
|||||| ) - .U dOLS
L 1 | ADNADYINE
(4 J N4
I
[ I [ H o [ a4 | a [ a [ o | a | Vv

3121311

180-12/153-12

72



_ 7908 0100068 IN-SumBI
" oL T XdTdNOD ‘ZA) Mon)-xajduo,
TI-081'IS / TI-€ST'IS oM SOt TG (0'7A) 1mony-xadwo) XNTLATT

SECTION 7 - ELECTRICAL

('S"D"T) TN [0QUOD J2M0] UT [EUNII], = [X
TIJLs TosTayXe mIope(d asIMISTO ‘PIepuelS 4]

UHTIOULNOONIOY ABF+
E . ps  ds s rs XX VS L oF Hp g
1 i
“ w w w M mm mM m + +
B AR EEN 5 F E B & ik
2 5 W. B [t .m -] m 2
OUTXy P1/IXg IVIXy O/IXy [EAX) SUIX: STIX), UiXe wﬁL Xy, TN, 6T, 0TI, LT urx X
| | ! '
[ [ :
£1/1 griel el Tl 6L 8UILL TUID E\L 6710 S/1 0 TR (R T4

A

9t/

ICALYI §
ITI-a3T

Aty
THOMH XVIW-TAT

G uing]

MAMOTLAIT
INO-ADILSAOL
HDLLSAOf
SIDILSAOf IOVINOD
ATIOULNOONDDV-AND
Sa+
APT+
HITIOELNOONIOY+

Bl E 5 5 i s

v mﬂ\hf—.ﬁ“«*k x—.ivKFmﬁgNF aﬂtvﬁ.qg%v# SV, :.f.&n‘ w\<+u—.. orﬁﬁhuw-\damﬁ N_}JKA\_ :.?.Swnv EUVIX NQS.‘..A\ SIVPX, Q(.-NA\ _-‘suno §th :deﬁ@tttﬂ.

ISVd

Ty SISSVHD NO LEIDOS 2TV SYOSSIIS

;. PECALYId §
P

TN

73

180-12/153-12

3121311



SECTION 7 - ELECTRICAL

€ 9%ed

0100069 IN-3umaelq

CI1-08TIS / TI-EST'TS I3[

ymoxn) Arewiig

(0'zA) ydn)-x9dwo)

XN TLAIT

vrac

WD 1JUOD AND
AaNO/1X

(§°0""1) oUwIS 0000 MO] 3 JO [EuIa [#]

N - - 1o~
° a.:.”mlm _ | wos
mid AVUASY 2A/0A |
) (%
WHTIOWINOONIOV Ast+| W0 POIUO) AT+
vT vy
{ I | H _ [5) _ Ei _ q | a _ D _ g _ v

| :

amELVE | AW [ ~N

_ WEDAVHD AWALLVE
7154
aNo/IX
WOLVIOSI A¥aLLyE | 1 ﬁ|y

3121311

180-12/153-12

74



SECTION 7 - ELECTRICAL

| p 988 0100068 IN-Fmmeiq
TI-081TS / TI-ESTIS OLOYIIH Hnox) [oRuo)y (0'ZA) nnon)y-xayduo) XNTLAIT
8
@OTX aNo/IX, aNoTx aNonx, | |
MO [0880)-GND « Iman) RSIO-AND
ATAS
siiksopioggery 10 VZ/LE PIBOR AV L
r... . T... - - — — = = = | — —
LHON | LAAT L1 TAMOT NOLLONNA A TANYd TOUINOD
XL pevalEElvall —
\\\\\\\\\\ S | PR |
LyTX _ " " vonoun J Aouadiewrg(c
911X vExc v \T.-n-AQ Mu_..a:g.uOm 9
- AVOTIRAO a | NOLLVLS TOULNOO ¥AMOT
o | ATAS
n HT
WO AVOTMEAC-GET
wropoa 2 : al S
o 211X " -
Il 1
LT AONBOWEWE sy pord I':m ; e b’ o ||
w1 \__ | X e —— v ve
AONBOYAWE § T AUNSEAU4 S 1 TMNSSTUL S
" o em|  wel L L | - N N iaaanci | A, 1
_‘ Jﬁ o u u 1] 1_ dmd O THO vl-.oﬂ‘ S THD v
| LIS/ - |LHDMEH | ___ [ __ o 8 e 8 o _. e Lzov] Ty Wiy _
XVIS N | N-,- ‘ ERN| Nmﬁ |
Lt -———L_49L "1 il [ I R O . -
k4! u L v
NEOWVED | | |
LOVINOD ¢ +ozu AN GANO ;
" - ‘<a - T <|a - M
outx) LeuTx s yuix} nnxg onxg axy Uy
STX & -
vt s rms LHOTEH XVA S wszg wgs SA+ w7 —_—
| h\r.@ | xoNao¥aNE
(I [4
1HOR L LaI1 | wamod s LHOMEH XYW'S wsTs wgs sa+ X
F ¥ 4 az 4 r r 14 4 ot —
A0
al T
oA 100D AYTH
_ r | w [ o [ 4 [ =7 [ a | o | g | v

75

180-12/153-12

3121311



SECTION 7 - ELECTRICAL

_ s ro8eq 010006d IN-Smmuq
TI-081°IS / TI-EST'IS oMM BN [0BUO) (0°ZA) 1mom)-xadwo) YNTLATT
AND/IX ANO/IX ANO/IX ANDYIX ANOYIX ANO/IX ANO/IX aNoNx ANDY/IX AND/IX ANOD/1X »
YRATD |aR00D-AND 1mID) [0R0e-ANO
r |u._ﬂe.r_|u- - _!_Eiﬁux. T NwoH 1Tl aNNOSIoIa —lﬂ&ﬂu—ﬂ# B |H>~MQ—| o |¢<A|\wﬁwl -
_ tn "l ] e | ¥a X Wwf X1 !
I S | e - 4 - - 1 L - 4+ _ DAY (S |
aa Jm:n
— - sSAL X X
QSMNN.W
JNNd
ngdﬂvﬁom
HANG
SUIX sUIX X wN\_K. YUIX wx —G—%Av
§_E..EH ZHPSHH mELH TANNd, 1 JAN4J N¥OH HANA) HOTVNV, WVANES §
oT oT HT HT HT at ac a 4
[ r 1 v [ o | a [ a7 [ a [ o I g | v

3121311

180-12/153-12

76



SECTION 7 - ELECTRICAL

_ v9 :0dsg 0100068 :IN-Fmmexq
CI-08171IS / Z1-€STIS [ S[BUIUIIS ], (0TA) Mnon)-xapdmo) x ﬁ —‘H.H ,...._H\H
HT (7 1veX] as (@PoIV) NA POK| b T i1 MAV [TPON P
s¢
v€]
€€
&
i
log]
OTLNO dL'Hd T/ ®(duo)y 6T
O NI dL'1d 61/1f wpdmo)) 87|
Hr ¢ dmng /[/]f xopdmosy 7
HT  zdmng 91/ xopdemos) s T/ T domdgy]
Hl| » Crop)damgopod 1s  (opogeD) 14a operq] 57,
W] vz 1dwnd yirxdmoy o5 Growm)adporg 05 dumg | ds 1v/ | dumg Y57/
az  woHeyIrwdmod g5 (9poged) zad poud a5 woH(p7|
H| a @powy) 4 9K os SAPA ©pRaglEl
¥Vl @ sanq 1/1f o) g§ oruq o NI SAIRA 9ABQHET
g7 Sowuy g/)f xopdmosy o Ty SA8A 2ADQZT]
a7 BPS I/ DOy v§ amA

aT WBRI /1f xodmo) 1y aad] v 3ATPA 18R DAS0Z|
4 Y01/ odmo) 1 w1 w SATVA §o] S91Sl61
Hr  w/ulfowisugs Hy (opouy) yr1opora Ir (opouy) duing epoyq] 81
4 T S/1F om0y iy (epoqm)) yryopora Iy w1 HY OATRA UTTLT
H| = (Gpoge0) 10 91

| or yumworiovtnamsl o pavy| m WU S OF ($3A1A 'PIOT peoy) 9m0T9L @
g7 w0 g/ xepdmogy 4 Tmopea ST
)4 LS 1/ xerdmo)y oy LS or LNO/ WL S
ab BTN §| ar T/ TERH Yo SlEL
Hr €5/ 4] fowiman dv 17/ WEBRH TN §T1
TONBRH YW § ¥/1f o) gy WEWH XEN § ar L1/ TSWH X2 §i1
2 WSTSErITodmy gy wg'zs ar 11/96°2 §{o1

4 wg § /If )l @ wg § @ 11/ Wg §l6 -@
H or VLS gy 71/ WIRH YN Si8
¥ ar /mgy @ uwszy or 1/ 388D 10W800(g
24 SA+ SI/If xdmonf  OF SA+ or 11/ 3800 1mooD).
g § Aq ToRSRUTOsETp SALp JnoGIA adK] TToRoRTBO) &8 )] ar £TEV SO TN §| av 1'11 4O MPO Peop W9
gy C/7dogfomBnag g gy €TL N VPO PROTTEINS
NS DOPTAXF GHORNL] 1nogua K] :GoROIEID) voI-SI E o INO(VONZ0E D6 NEZ Pimsamssry | I6 NG | ussunssag| €0 [/ dos Aooslzsmyg Sy
D€ SAW 80090V A8P+E
g€ Lo (Vo) 1m1d ae NO/NI+Da0d 4
DE + Ksonegy

[i2] Hw301] [d Il
L | I _ | _ d _ q L da | D | d |V

7

180-12/153-12

3121311



_ €9 °8ed 0100063 IN-Bmmeiq
Z1-08171S / TI-ESTTS Y[ S[eurmIa I, (0'7A) mom)-xardmio) XN TLATT
M| as (apouv) zai sporq] o5 sapql T
H| 26  siwaw weron vs v g T
al a« puoshal o aea Bupjoy pwoy @5 HY W T
D] a (opouv) 104 pot]  OF ms [ Lno-0aod|T)
|| os (opoav) ad spoxcy o5 Tv/zdmng | ac N o@od T
V| « P T G wog g Tv/1dmng Y He -Kemugl T
i7] Bl ] [J g
_ I [ v [ o [ g [ g [ a | o [ g [ ¥

SECTION 7 - ELECTRICAL

3121311

180-12/153-12

78



SECTION 7 - ELECTRICAL

[

L :98eq

0100065 “IN-Boumseiq

CI-08T7IS / T1-ESTTS 39

1°[] 298D

(0°ZA) ¥naxn)-xadwo)

XONTLATT

N [ e | =« [ w | v |

=

XdTdWOD

©

T
| (=)
T

1°

| [aa]
T
<

79

180-12/153-12

3121311



_ 8 :93ed 0100068 :IN-3umeiq
Z1-08171S / TI-€S1ISomodlg | preog-xo[dwo) ynony-xodwo) YNT1LAIT
© 1e[3]4]s]e]7]8]o]1o[n1e]i3]ia]is]ie]i7[1e]is]eola1feelp Jea ©
0|0|0[0|0jo|ojojo|o|o]o]ojo|olojo|o|ojo|o|o]o|o
It
[ |1l
J||ro
Ol|w
=i
a mL e |
7 12a (WG S) MO[SAsey =0 =
: _ £ea WSOH Xe =0
ﬁ ™ ¥ca (WgS)sAng o 12
| sTa dumg =~ @ 0|
m ][
O|[=
° = E
g =TS O|[s
i =1ik
] =i
O
Wl 141 =1
© ©
dweyoyerg zdL
(pareredo wig'z §) mo[s AIDO[RA.  TdL
(Aox] enxo YIM 19MOT/YIT :uado) zodumf 7S
loued jonuo)y  gr
mndnonduy Ir
1 | wuw [ o 1 4 [ a [ a | > [ g9 | v

SECTION 7 - ELECTRICAL

3121311

180-12/153-12

80



SECTION 7 - ELECTRICAL

_

6 :IN-98eq

0100068 IN-Sumeiq

CI-081'IS / TI-€ST7IS dMyarH

MPON-PEOXEI

(0°ZA) Sunionss-xadmo) xD\HrH.mH\H

JeuSIs SNUTW 9SIMISYIO Xeul J 2I0W UIA9 d uoym [eudis snjd g jouuey)

1euSIs SNUTW SSTMISTIO Xewr J uer) SSa] J uogm [eudis snid | jouuey)

~
[NPON-peoXeN
- -
R T T ano |9 | 741 ynmsamssaid g "% ANO'IX
,T Qes o gaw J, THO W zponmsomssaxd g F
; CHD . —
N i AN €| Ioimsamsaid 3 AV | X~ o
| §=- W i | = AVESIX - T+1"yonmsamssaxd Ng+
3 z ¢l [t P € z 13 to—< N — -
([ S Y | £ " peopeao reudis 91X
Sy oEdoud WK oo | dmQ| | o ™
7 qmsamesang T_«ik!.ul& ﬁ o amssald 9'IX
. A
+ aarsed 2107 | gonmsomssord wmy olmsy [ouURy)
+9A10R 1Y 7 Yopmsinssaxd wing gojms | [SUUEy)
% I | H [ o _ Kl * q [ _d _ o) _ d |V

8l

180-12/153-12

3121311






SECTION 8 - DECALS

SECTION 8 - DECALS

3121311 180-12/153-12 83



SECTION 8 - DECALS
FIGURE 8-1. DECAL INSTALLATION

BOTH SIDES BOTH SIDES 12 BOTH SIDES  BOTH SIDES
25 L 20 4

i ,/4 / / 26(“ L\ /
6\1 I 0\

e ON INSIDE
\ i i 9 oF Hoop
H B J)

15
2g OPPOSITE

/ SIDE

T +]
NI

EACH CORNER 23

T

TOP OF TUBE 19
BOTH SIDES

TOP OF TUBE

‘ /‘ 9 BOTH SIDES

2 BOTH SIDES

BOTH SIDES 2 e
bk . -
u =
0
AT
OPPOSITE 4 — |~ 2.

SIDE g /
BOTH SIDES 11 /
2

[&1]
K@ 7 ]

2
5 10 BOTH SIDES
5 BOTH SIDES EXTERIOR 18
/ OF COVER BOTH SIDES
| i ey —
S|
\//‘\\/\/
=
PLACE ARROW TO LEFT OF
=1 i JOVSTICK ON THE PLATFORM
CONTROL BOX
} H L 20
1< ’=l g ‘

END OF TUBE
BOTH ENDS 6

= MiE S
21 24

84 180-12/153-12

3121311



FIGURE 8-1. DECAL INSTALLATION

SECTION 8 - DECALS

ITEM PART NUMBER QTY DESCRIPTION REV
Ref DECAL INSTALLATION
0274714 Ref Decal Installation 153-12 C
0274715 Ref Decal Installation 180-12 C

1 1701644 1 Decal, Battery Charger

2 1703811 4 Decal, Lifting Lug

3 1703814 4 Decal, Tie Down

4 1704277 6 Decal, Lanyard Attach

5 1705671 4 Decal, Electrocution

6 1705673 4 Decal, Crushing

7 1706583 1 Decal, Capacity

8 1706472 1 Decal, Fall Hazard

9 1706615 1 Decal, Manual Descent

10 1706482 1 Decal, Manual Descent Inside

11 Ref Decal, Wheel Load Options:

11 1706585 4 Decal, Wheel Load 153-12

11 1706589 4 Decal, Wheel Load 180-12

12 2080040 4 Fastener, Huck

13 1706485 1 Decal, Control Box Location

14 1706512 1 Decal, Ground Control (Located on Opposite End of Box) (Prior

to SN 1200011212)

15 1706487 1 Decal, Safety Prop

16 1702773 3 Decal, JLG

17 1704885 1 Decal, Website

18 1701509 1 Decal, Manual

19 1703687 4 Decal, Direction Arrow

20 1703819 3 Decal, Direction Arrow

21 1704412 1 Decal, Hydraulic Oll

22 Not Available 1 Nameplate, Serial Number

23 4420051 12m Tape, Safety

24 1703812 1 Decal, Hydraulic Oll

25 Ref Decal, Model Options:

25 1706586 2 Decal, Model 153-12 Liftlux

25 1706590 2 Decal, Model 180-12 Liftlux

26 0860520 1 Box, Manual Storage

27 1060279 1 Lanyard

28 1705670 1 Decal, Fire Hazard

3121311

180-12/153-12

85






SECTION 9 - RECOMMENDED SERVICE PARTS STOCK

SECTION 9 - RECOMMENDED SERVICE PARTS STOCK

3121311 180-12/153-12 87



SECTION 9 - RECOMMENDED SERVICE PARTS STOCK

88

FIGURE 9-1. MODELS LIFTLUX 153-12 AND LIFTLUX 180-12 STANDARD PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
Note Ref Note: The following list will service one machine (built to
current production per date on the front cover) with emergency
repair parts which can be installed in the field. Parts from the
list should be replaced when inventory is depleted to keep
service parts stock supplied. For further infomation, contact
your JLG dealer or the JLG Industries Parts Department.
Ref STANDARD PARTS

E000044 1 Switch, Tilt (153-12)

E000129 1 Switch, Tilt (180-12)

E000059 1 Switch, Battery Disconnect

E000060 1 Fuse, 125A

E000062 1 Contactor, DC

E000377 1 Switch, Emergency Stop

70000019 12 Element, Pressure Filter

7012986 1 Coil

70000450 1 Coil

H000241 12 Breather, Hydraulic

E000436 1 Switch, Self-Centering

E000378 1 Switch, Key

S200238 1 Latch, Gate

E000412 1 Switch, Push Button

E000511 1 Switch, On/Off

E000051 1 Joystick

E000439 1 Switch, 3 Step

180-12/153-12

3121311






SECTION 9 - RECOMMENDED SERVICE PARTS STOCK
FIGURE 9-2. MODELS LIFTLUX 153-12 AND LIFTLUX 180-12 VARIABLE PARTS

90

ITEM PART NUMBER QTY DESCRIPTION REV
Note Ref Note: The following list will service one machine (built to
current production per date on the front cover) with emergency
repair parts which can be installed in the field. Parts from the
list should be replaced when inventory is depleted to keep
service parts stock supplied. For further infomation, contact
your JLG dealer or the JLG Industries Parts Department.
Ref VARIABLE PARTS
E000078 1 Converter, AC/DC
E700100 1 Module, Load Sensing
E000218 1 Card, Complex Control
E007404 1 Card, Trigger Control
E000376 1 Switch, Limit
180-12/153-12 3121311



SECTION 10 - SPECIAL OPTIONS

SECTION 10 - SPECIAL OPTIONS

3121311 180-12/153-12 91



SECTION 10 - SPECIAL OPTIONS
FIGURE 10-1. SPECIAL OPTIONS

92

ITEM PART NUMBER QTY DESCRIPTION REV
Note Ref Note: This list is to accomodate machines ordered with special
equipment. Options may not be applicable to all models. For
more specific parts information contact JLG Parts Department.
Ref MISCELLANEOUS SPECIAL OPTIONS
0256789 Ref Camera Mount Assembly 3
Ref Tools For Service:
7002828 1 Stripper, Wire
7002821 1 Crimper, Wire (To Install Wire Ends to Wires)
7002823 1 Extractor, Pin/Socket - Universal (For Most Connectors)
4460467 1 Extractor - 16-18 Gauge (For Deutsch Connectors)
4460510 1 Extractor - 12-14 Gauge (For Deutsch Connectors)
7002822 1 Screwdriver, Potentiometer (To Adjust Drive Controller)
7016654 1 Screwdriver, Magnetic
7004275 1 Installer, Seal - 1in
7004276 1 Installer, Seal - 1 1/2in
7002826 1 Installer, Seal - 2in
Ref Fluids
3020008 AR Oil, Transmission ATF 184
2300014 AR Oil, Hydraulic HLP 46

180-12/153-12

3121311



SECTION 10 - SPECIAL OPTIONS

PART NUMBER INDEX

3121311 180-12/153-12 93



SECTION 10 - SPECIAL OPTIONS

00106549, 17, 19, 23, 33, 1706586.......cccceeeenes 85 2754534 ... 69 70000257.......oveeveeenee 13

39, 45, 50, 53, 57 1706589.......cccceeeenes 85 2754535 ... 69 70000258.........cceeeennnee 13
00106559, 17, 19, 23, 33, 1706590.......cccccvveeennns 85 2754536 ......ccccveee 69 70000259........ccceeeeennee 13

39, 45, 50, 53, 57 1706615.......cccceveees 85 2754537 oo 69 70000260.........cceeeennee 13
0181847 ....ccovvvveirrnne 53 2080040......cccceevevirenne 85 2754538 ......coovvviren 69 70000261..........cceenneee 13
0256789.......ccvvevirenne 92 2140803......ccccevvvirne 68 2754539 ..o 69 70000440..........cceennee. 23
0274714.....ccccvvein. 85 2141503......cceevvine 68 2754540 ......coovvvirenne 69 70000442..........ccccnee. 23
0274715 85 2141504 .......cccoeviins 68 2754541 ... 69 70000443.........cceeenee 23
0307544......ooevieeinenn 27 2142102 68 2754542 ... 69 70000449..........ccoeenne 23
0318854.......cevveeiinn 27 2142203......cccceeen 68 2754543 ... 69 70000450............... 23, 88
0700517 ....ovvvevieeiinnnns 33 2142204 ... 68 2754544 ... 69 70000513.......cccceveeenee 29
0700614........ccoeevennnn 50 2142205......cccccvieee. 68 2754546 ... 69 70000514.......c.oevveeene 29
0700619.....ccccvvvirraennne 50 2142206......ccccevvreene 68 3020008 ........ccccvvrenne 92 70000515.........ccvvvenneee 29
0700621 .......ccvvvevrinennne 50 2142503......ccceeiiins 68 3290505 ......cccvvviiennn 33 70000516.........ccvvvenneee 29
0701014.....ccccvveirennne 50 2142706......ccceevrerne 68 3290605 .......ccovvirennn 50 70000517.....cccocvvvenne 29
0701016......cccvvvevrrannne 50 2142708......coeeeviirens 68 3290805 ................ 41, 45 70000518.........ccvvvennee 29
0701024........ccoveienenen 50 2142709......cccciieeee 68 3291005 .......... 41, 45, 50 70000519......ccccvveeenne 29
0701219.....coeevieiinees 50 2142710 ... 68 3291205.......cceeee. 9,41 70000520.......c.cceveeennnee 29
0701224........cooeeinnn 50 2142711 ..o 68 3291605 ...... 9,41,50,51 70000521.......cccceveeennee 29
0701229......ccoveiiiineenne. 9 2142712 .. 68 3332015 ... 17 70000522.........cc0eenneee 29
0701627 ....ccevvvveeeiirannne 9 2142713 .. 68 3371708 .....oeeevri 41 70000523.........ccvvenne 29
0701628........cceeevrreenne 41 2142715 ..., 68 3460515 ......ccoeveree 69 70000524..........cceenee. 29
0760606........cc..ccrneenn. 33 2142716 ... 68 3760491 .......ocovvirn 50 70000525.........ccvvennee 29
0760810.....ccccvvveirrnennne 45 2142717 oo 68 3760518 ........coccvvrenne 51 70000526.........cc0vvennee 29
0760812................. 40, 41 2142743 ... 68 3820408 .........ccvvenneee 33 70000527.......cccvvvennee 29
0761010................. 19, 45 2142757 ..o 68 3820510 ......coevvvirnnnee 19 70000528..........cccneee 29
0761014.......ccvveeinnns 41 2142804 ........coeviiiins 68 4010508 ......ccceevvviens 24 70000529.........cc0venneee 29
0761015.......cccvviiinennne 45 2142806......cccccevvviene 68 4031713 ... 57 70000530........cc0vrnneee 29
0761029.......ccvvevrreennne 41 2143403......cccveiiiens 68 4031912 ......ccovveviiens 57 70000531.......cccvvvennne 29
0761212......ccccvveveirnnne 9 2143404 ........coovvins 68 4032007 ....ocvvveeiiieens 24 70000532.......ccccvvvenne 29
0761215.....cccccvveinennne 41 2143405......cccceeiiiiene 68 4240032 ......cvveeiiiens 45 70000533........cccvvvenne 29
0761216.......ccvvevnennne 41 2143406......ccccevvveene 68 4420051 ......cvvevviiens 85 70000534.........ccvvvenee 29
0761229.....ccccvvevirannne 41 2143513 68 4460467 .....ccvvvvvriiens 92 70000535.........ccvvvenee 29
0762015.......cccvveiiinnnns 41 2143514......ccoviiis 68 4460510 .....cceevviiiennns 92 70000536.........c00venneee 29
0762019......cccvvviiineennne 17 2143516.....cceveiiiins 68 4811900 .........cc... 40, 41 70000537......ccccuvviennnne 29
0771619.......cccvvvviiinnne 9 2143602......ccceeviiiins 68 4812000 ......ccceevvvieennns 41 70000538.........cc0eenneee 29
0771620........cccueveviirinnnne 9 2143603......cccceviiins 68 4812100 ......cccevviiieens 41 70000539........cccuvenneee 29
0860520.......cccceevinnnnnns 85 2143605........cccvveeeeen. 68 4812300 ................ 41, 51 70000540.........cceceennnnee 29
0893076.......cceeeeiiinnns 27 2143606.........ccevveenee. 68 4812500 ................ 17,41 70000541.........cceeennnee 29
1001092113................. 24 2143703......cccciiie 68 4831700 ....cccceiiiinnnn. 33 70000542.........ccoeeennnee 29
1001092114................. 24 2143705......ccccivien 68 4832000 .......... 19, 41, 45 70000543.........ccoeeenne 29
1001092405................. 31 2143801.....ccceeeiiiins 69 5241600 .........cecvvvrinnen 9 70000595.........cc0eeneee 23
1001092406................. 31 2143802.....cceeiiiiins 69 5242000 ........ccvvrenneee 17 70000596.........cc0cenveee 23
1001109990................. 53 2143803.....ccceeeiiiins 69 70000019 .............. 23, 88 70000597.......cccvvvennnee 23
1003107.....cceveiiiiiienns 27 2143807 ....ccvveeeiiiiins 69 70000185 ........ceeevneee 57 70000598..........cccneee 23
1060279.......cccvveeeeene 85 2143903.......ccccvvieen. 69 70000186 ...........cc...... 57 70000599.........cceeennne 23
17015009........cccceeeeeennne 85 2144105.......cccciieeen. 68 70000187 .......cevveenee. 57 70000749........cccceeeenne 63
1701644........ccceeeeeeenne 85 2221214 ... 69 70000188 ............c....... 57 70000750.........cceeeennnee 63
1702773.....ccciiieeee 85 2221222 ... 69 70000189 .........eeeeeeee. 57 70000751........cceveennnnes 63
1703687.....cccccevviirnns 85 2300014 ......cceeviviens 92 70000239 .......ccvvrnneee 13 70000755........cccuveennee 63
1703811.....cccceiiiiinns 85 2560141 .....cceeiiiiins 53 70000240 ..........co.neee 13 70000756.........c00venneee 63
1703812......cccccevivinns 85 2754350.....cccceiiiiiiins 69 70000241 ... 13 70000757......ccccvvrenne 63
1703814......ccccevvvirnns 85 2754384 .......ooooviis 69 70000242 .................... 13 70000758.........ccvveennee 63
1703819.......ccovieeeene 85 2754515 ... 69 70000243 .........c.cc.... 13 70000952.........cceeennnee 31
1704277 ..o 85 2754517 ..o 69 70000244 .................... 13 70000953.........cceeeennne 31
1704412.........cceeeeee 85 2754518 ... 69 70000245 ...........oc..... 13 70000954.........ccoceennne 31
1704885........ccoveeeeee 85 2754519 69 70000246 ............c...... 13 70000955.........cceeennne 31
1705670......ccccvcvvirennns 85 2754520 .....ccciiiiiiiins 69 70000247 .......ccvvvennnen 13 70000956.........cc0cenneee 31
1705671.....ccceevvivinnns 85 2754521 .....vviiiis 69 70000248 .................... 13 700010009........cccuvrenneee 19
1705673......ccccceviviienns 85 2754522 ... 69 70000249 ... 13 70001010.......cccvvinneee 19
1706472......cccevviiiins 85 2754523 ... 69 70000250 ........cvernneee 13 70001011.......cccevvnneee 19
1706482.........cceeeeenne 85 2754524 ... 69 70000251 ........ccoeeeeee. 13 70001012.........ceeennnnee 19
1706485........c.c.oeeeeee 85 2754527 ..o 69 70000252 .........c.oeeeeee. 13 70001013........ccceeeennne 19
1706487 .......ccvveeeeene 85 2754528 ... 69 70000253 ........coeeeeeee. 13 70001014.........ceeeennne 19
1706512........ccceeeeene 85 2754531 ... 69 70000254 ........coeeeee. 13 70001015.......ccceeeene 19
1706583.........ccccvvvrens 85 2754532 ... 69 70000255 ........ccveeenneee 13 70001016........ccvvenneee 19
1706585.........ccccvviienns 85 2754533 ... 69 70000256 ........cvernneee 13 70001114........ccvvenee 23

94 180-12/153-12 3121311



70003616 ........ceeenenes 31
7002821 .....ooeiieiis 92
7002822 .....ooevieeiines 92
7002823 .....ooeieeeis 92
7002826 .......ocvvveiee. 92
7002828 ........ccvvveien. 92
7004275 ....ooovvviieinnn. 92
7004276 ......cocvveeinen. 92
7010543 .....ooeiieeis 23
7012941 .....ooeviiiis 23
7012955 ... 57
7012967 ....ovveveeeins 57
7012986........... 23,57, 88
7012998 ........ccvvveie. 57
7016654 ........ccvvveiee. 92
7020127 ...ooovvveieinen. 11
7020128 ......oevveeines 11
7020129 .....oeevieeins 11
7027861 ....ovveveeeins 11
7027912 ... 27
7027938 .....ocvvvieinen. 11
7027939 ..o, 11
7027940 ..o 11
7027961 ... 23
7028846 .........ccoeenneen. 27
7028847 ......cocvvienn 27
7028848 .........ccoeenee. 27
7028849 ........cceeeie. 27
7028893 ... 27
8007894 .......cccvvveinen. 27
8007915 ......coccvvveinen. 27
8007935 ......cocvvveien. 27
8007939 ......covvvveien. 27
8007944 ........cceoevnen. 27
8007945 ........ccvviinn. 27
8007953 ..., 27
8007954 .......ccvvieinn. 27
E000044................ 23, 88
EO000051................ 53, 88
E000059................ 23, 88
E000060................ 23, 88
EO0006GL.......ccceevvvennne 23
EO000062................ 23,88
EO0006G3...........covvveeee 23
EO00078................ 31,90
E000083..........ccevveeee. 53
E000102..........ccuvvveen. 23
E000103................ 23,53
E000129................ 23, 88
E000218................ 31,90
E000269...........covvveene 39
EO00304.......cceevvvvenne 53
EOO00371.....ccvvveiirinnne 23
E000376................ 39, 90
E000377.......... 23,53, 88
E000378................ 31, 88
E000407.......cooecvveien. 31
EO000412................ 53, 88
EO000419......cccceevvivennne 53
EO000420......ccccccovuvennne 53
EO000432......cccceevivennne 53
E000436.......... 31, 53, 88
E000439................ 53, 88
E000481.........cccevveee. 23
E000482................ 23,53
EO00504.......c.cecvvvveene 53
EO00511................ 53, 88

3121311

SECTION 10 - SPECIAL OPTIONS

E000564 ..........ccvvveeee. 19 S000055 ................ 19, 50 S007029........cccvieeee. 41
E000600..........ccvveeeee.. 19 S000056 .........cccevveeee. 33 S007030.......ccccvvveeenenn. 41
E001328........ccccvvvee. 53 S000069 .........cccvvveeeee. 50 S007031.....cccvirieeen. 41
E001330........ccccvvveeenen. 53 S000083 ... 39 S007033......ccocirieeenn. 41
EOQ07404 ........covveeens 90 S000090 ......ccvevevrireennne 17 S007111...ccccvvviiiiine 40
E700100................ 31,90 S000118 .....ccvvveeirennn 39 S007112......ccvveeiiiins 40
E900059.......ccevvivenne 31 S000120 .....ccvvveeirannne 39 S007113.....ccvveiiiiine 40
HO00013.........cooveeee 24 S000124 ......ccevevvrnnnn 39 S007114......coveiiiiine 40
HOO00015..........ccvveee. 68 S000139 ....cceeiiiien. 41 S007115.....ccoiiee. 40
HO00016..........ccevveee.. 23 S000140 ...cceeeiiiiene. 41 S007119.....ccoviiiiee. 40
HOO00018..........ccvveee. 68 S000141 ...... 9, 39, 41,50 S009001................ 23,24
HOO00019..........ccvveee. 23 S000145 ......coiie. 50 S015312-110-01-1...... 19
HO000020..........cccvvvenee 23 S000178 ....covvvveiriennne 39 S015312-110-02-0...... 19
HO00021........ccovvirenes 23 S000182 ......ccvvvevivennn 39 S015312-110-48-0...... 19
H000028................ 23, 27 S000191 ... 39 S015312-120-00-0........ 9
HOOOO071.....cceevvirenns 57 S000192 ......ccveevvnnnn 39 S015312-120-01-0........ 9
HO00112..........cceevee. 27 S000193 ......coiee. 39 S015312-120-02-0........ 9
HOO00115........ccccieee. 68 S000233 ......coiiee 39 S015312-130-00-0...... 17
HO00148..........ccvveee. 68 S000234 ... 39 S015312-151-00-0...... 33
HOO00191........ceovvvies 27 S000237 ...covvvvieiiiiennne 50 S015312-162-00-0...... 23
HO000193..........c..... 911 S000242 ......coevvvvrirennns 9 S015312-162-05-0...... 24
HO000205..........cccvvveenee 27 S000258 .......ceeevvvnennnn 17 S015312-170-00-0...... 45
HO00206...........ccvvrenes 27 S000259 ......ccvvveeiinenn 17 S015312-180-00-0...... 19
HO00207 .......cccvvverennns 27 S000260 ......cvvveerereennnn 17 S015312-200-00-0...... 39
HO000218.................. 9,13 S000261 ......cvevevnvenne 17 S015312-210-00-0...... 40
HO000241................ 24, 88 S000262 .......cceeevvuvenne 17 S015312-220-00-0...... 40
HOO00271.....cccoevvivienns 57 S000263 ......cceeevivinne 61 S015312-230-00-0...... 40
HO000282...........ccvveenee 23 S000264 .......ccoevvvviienns 9 S015312-240-00-1...... 41
H000285................ 23, 29 S000439 .....ccvvveiiriennnn 50 S015312-240-00-2...... 41
HO00344..........ccccvvvene 68 S000510 ...ccovvvveeiriennne 50 S015312-250-00-0...... 41
HOO0O0351......c.ccevvvirenns 68 S001238 ......ccvvveerennnn 39 S015312-260-00-0...... 41
HO00358.........ccocvveenns 68 S001240 .....ccvvveiinnennnn 39 S015312-300-00-0...... 50
HO00363.........ccocvveenes 23 S001241 .....ccvvveenenn 39 S015312-300-40-0...... 50
HO00389..........ccvveenee 27 S001443 ......cceeeiiinn 50 S015312-310-00-0...... 50
HO00524...........occvveenes 68 S001445 ......cceeeviiinnn 50 S015312-311-00-0...... 51
HO00530.........cceveeenes 57 S001491 .....ccveveiinnn 39 S015312-320-00-0...... 51
HO00542...........ccvveenee 27 S001496 .......cceeevvnneennne 39 S015312-321-00-0...... 51
HO00580..........ccevveeeee. 27 S001594 ... 41 S015312-321-12-0...... 51
HO00683.................. 9,61 S001596 .........ccevveeee. 45 S015312-510-00-0...... 24
HO00684...............cc.... 57 S001676 ... 33 S015312-600-07-0...... 24
HO01070........cccevvreeee. 69 S001677 ..ccvveeiiiiin. 51 S018012-200-00-0...... 39
HOO1071....cccceevivienns 68 S001802 .......ceceevivinnne 39 S018012-210-00-0...... 40
HO03064...........ccveeenee 61 S001803 ......cceeeeeiiinnne 39 S018012-220-00-0...... 40
HO03066............c0eeennee 61 S001804 .......ceeevivenne 39 S018012-230-00-0...... 40
HOO03068............ceeenee 61 S001805 ......cceevvivinne 39 S200134......cceviiiins 41
HOO03075........cccvvieeeee. 61 S001806 .........ccevveeee. 39 S200151.......ccccvvieen, 40
HO03080..........ccevveeee. 61 S001807 .....ccevvirrinn. 39 S200152........cccvveeeenn. 40
HO03084..........cevveee. 57 S001808 ..........ccevvveee. 39 S200153........ccciiieen. 40
HO03090..........ccvvveeee. 57 S001809 ... 39 S200154........cccvveeeen. 40
HO003109..........cccvveenes 57 S001810............ 9, 39, 57 S200155......ccceiiiiine 40
HO03113........ccovviee 57 S001811 ....ccvvieiiiiiens 9 S200156......cccccevviinne 40
HO005243...........ccveee 57 S001832 ......cveeviiiiies 9 S200157....ccciiiiiiinns 40
HO005244............cceeenee 57 S001833 ......cvveeiiinne 45 S200158......cccceevviine 40
HOO05247 ... 27 S001834 ... 45 S200159.......cccciiienn. 40
HO005250.........cccuvveeeeen. 27 S003991 .................. 9, 17 S200160.........cccvveeeeeen. 40
HOO05259........ccccvvieee. 24 S004034 ... 41 S200161.........ccevveeeee. 40
HOO5783........cocie 23 S004091 .......coovviin. 9 S200162.........ccvveeeee. 40
H705721.....ccccvvvieenns 57 S004500 ......ccceeeviiniennne 19 S200163......ccceeivviine 40
H705722......cccoocvieenns 57 S004501 ......ccvvveiiinnne 19 S200164......cccceevviene 40
H705723.....ccccovviis 57 S005042 .......cceoevvnvenne 45 S200165......ccceviviine 40
H705724..........occvvees 57 S005049 ......ccoeeevvieennne 50 S200166........ccevvinnne 40
H900015.................. 9, 63 S006610 .......ccoovuerrnnn. 9 S200167................ 40, 41
H900027 .........ccevveee. 68 S006660 ...........ocevveeee. 9 S200168.........cccvveeeeee. 40
H900029..........cceveeee. 68 S006808 ...........ccevveeee. 9 S200169........ccccvveeeeen. 41
S000009.......cccceviiinnns 53 S007026 ........cocceveeeee. 41 S200170.....cccviiiieeneen. 40
S000030......ccvvevririennne 50 S007027 ....covvvveeininnn 41 S200171..ccccoviiiiinennn. 40
S000031......cvvveiirennne 50 S007028 ......cceeevnennne 41 S200172..ccccoviiiiieennn. 41
180-12/153-12 95



SECTION 10 - SPECIAL OPTIONS

S200173 ..o 41 S200413.......cccceee 23 S200448........cccvveeeee 51 S900145 ... 50
S200174 ..o 41 S200414.........cccveeee 24 S200449.......cccoiee 51 S900146 .......ceeeeeeee 50
S200175 ..ooviiiiiee. 40 S200415.......cccciieeee. 24 S200450........ccocvveeennn. 51 S900147 ... 50
S200176 ...oceeeirin. 41 S200417 ... 24 S200451.......ccciieee. 51 S900148 ... 50
S200182 ......covvvevinne 57 S200418.......cccevvvirne 23 S200452.......cccccvivenne 51 S900149.....ccevvviine 50
S200184 ......ccceeevirenne 57 S200419.....ccccevviiirens 33 S200910.....cccccvvverenne 57 S900150......cceviivirenne 50
S200185 .....cccveeviiienne 57 S200420......ccccevvvirenne 41 S900006.........cccvvrennne 19 S900151.....ccevviriinne 42
S200224 .......ccoeevvveenn. 51 S200421......ccceeviiinens 45 S900047 ......cevvvrerenne 50 S900175...ccviiiiiiene 42
S200230 ....ccoeiiirirenen. 51 S200422........cccvieee 45 S900048........cccvveeeen. 50 S900185......ccveeeeeee 19
S200231 ...ooooeiie 51 S200424..........ccoeeeee.. 45 S900049........ccvveeeeen 50 S900186.........cceeveeeenne 50
S200238 ................ 51, 88 S200426........ccccvveeeeen. 57 S900050........cccvvveerennn. 50 S900216................. 50, 51
S200239 .....ocoiiiien 9 S200434........cccvieee 61 S900051.......cccevveeeeen 50 S900217 ................ 50, 51
S200263 ......ccceeeviienne 24 S200435......ccceeiiiiiens 61 S900131....ccvveviieiene 9 S900218......coevvvienne 17
S200275 ..o 40 S200436......cccccvvvirenne 61 S900133.....ceeeiiiiiee 9 S900313......ceiiviiene 40
S200403 ......coeeiiiiiies 9 S200437....ccvvveiiiinens 61 S900134......cceevviriiene 9 S900314......coevvvine 40
S200404 ......cccooeveviiee 9 S200440......ccccevvvirens 51 S900135......cevvriienee 23 S900315.....c.cciviviiene 40
S200405 ... 17 S200441.......cccvie 51 S900136.......cccvvveeeeen. 19 S900317 ... 40
S200406 .........cccvvveeen. 17 S200442.........cccvveee 51 S900137 ... 45 X15312L .. 51
S200407 ..coeeeeiiiiien. 17 S200443.......ccccieee 51 S900138.......cccvvveeeen. 45 X18012L ... 51
S200410 .....cccevveiiiennne 19 S200444.........ccocviins 51 S900142......cccvvvvirnen 50

S200411 .....ccvvvveinnnne 24 S200445.......cceeviiiiens 51 S900143......coviiviiene 50

S200412 ......cvvvevrnnne 24 S200447 .....cvvveiiiinens 51 S900144.......ccoccvvvenne 51

96 180-12/153-12 3121311






®

An O Corp

JLG Industries, Inc.
1JLG Drive
McConnellsburg PA. 17233-9533

Phone: +1-717-485-5161
Customer Support Toll Free: 1-877-554-5438
Fax: +1-717-485-6417

JLG Worldwide Locations

JLG Industries (Australia)
P.O. Box 5119

11 Bolwarra Road

Port Macquarie

N.S.W. 2444

Australia

Phone: +61 2 65811111
Fax: +61 2 65813058

JLG Deutschland GmbH
Max-Planck-Str. 21

D - 27721 Ritterhude-lhipohl
Germany

Phone: +49 (0)421 69 350 20
Fax: +49 (0)421 69 350 45

JLG Polska

Ul. Krolewska

00-060 Warsawa

Poland

Phone: +48 (0)914 320 245
Fax: +48 (0)914 358 200

JLG Latino Americana Ltd.
Rua Antonia Martins Luiz, 580
Distrito Industrial Joao Narezzi
13347-404 Indaiatuba - SP
Brazil

Phone: +55 19 3936 8870
Fax: +55 19 3935 2312

JLG Equipment Services Ltd.
Rm 1107 Landmark North
39 Lung Sum Avenue
Sheung Shui N.T.

Hong Kong

Phone: +852 2639 5783

Fax: +852 2639 5797

Plataformas Elevadoras

JLG Iberica, S.L.

Trapadella, 2

P.l. Castellbisbal Sur
08755Castellbisbal, Barcelona
Spain

Phone: +34 93 772 4 700

Fax: +34 93 771 1762

JLG Industries (UK) Ltd
Bentley House

Bentley Avenue

Middleton

Greater Manchester

M24 2GP

England

Phone: +44 (0)161 654 1000
Fax: +44 (0)161 654 1001

JLG Industries (ltalia) s.r.l.

Via Po. 22

20010 Pregnana Milanese - MI
Italy

Phone: +39 029 359 5210
Fax: +39 029 359 5845

JLG Sverige AB
Enkopingsvagen 150

Box 704

SE - 176 27 Jarfalla
Sweden

Phone: +46 (0)850 659 500
Fax: +46 (0)850 659 534

JLG France SAS

Z.\. de Baulieu

47400 Fauillet

France

Phone: +33 (0)5 53 88 31 70
Fax: +33 (0)5 53 88 31 79

JLG Europe B.V.

Polaris Avenue 63

2132 JH Hoofddorp

The Netherlands

Phone: +31 (0)23 565 5665
Fax: +31 (0)23 557 2493

www.jlg.com



	SECTION 1 - FRAME
	FIGURE 1-1. STEERING AND WHEEL DRIVE INSTALLATION
	FIGURE 1-2. DRIVE MOTOR ASSEMBLY
	FIGURE 1-3. DRIVE HUB ASSEMBLY
	FIGURE 1-4. REAR AXLE INSTALLATION
	FIGURE 1-5. LADDER AND FRAME COMPONENTS INSTALLATION

	SECTION 2 - GROUND CONTROLS
	FIGURE 2-1. LEFT AND RIGHT SIDE COMPONENTS INSTALLATION
	FIGURE 2-2. MAIN VALVE ASSEMBLY
	FIGURE 2-3. HAND PUMP ASSEMBLY
	FIGURE 2-4. MAIN TERMINAL BOX
	FIGURE 2-5. HOODS INSTALLATION

	SECTION 3 - SCISSORS ARMS
	FIGURE 3-1. SCISSORS ARMS INSTALLATION
	FIGURE 3-2. SCISSORS PROTECTION INSTALLATION

	SECTION 4 - PLATFORM
	FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION
	FIGURE 4-2. CONSOLE BOX INSTALLATION

	SECTION 5 - CYLINDER
	FIGURE 5-1. LIFTING CYLINDER ASSEMBLY
	FIGURE 5-2. STEERING CYLINDER ASSEMBLY (Prior to SN 1200009628)
	FIGURE 5-3. STEERING CYLINDER ASSEMBLY (SN 1200009628 through 1200020463)

	SECTION 6 - HYDRAULIC
	FIGURE 6-1. HYDRAULIC DIAGRAM

	SECTION 7 - ELECTRICAL
	FIGURE 7-1. ELECTRICAL PLANS

	SECTION 8 - DECALS
	FIGURE 8-1. DECAL INSTALLATION

	SECTION 9 - RECOMMENDED SERVICE PARTS STOCK
	FIGURE 9-1. MODELS LIFTLUX 153-12 AND LIFTLUX 180-12 STANDARD PARTS
	FIGURE 9-2. MODELS LIFTLUX 153-12 AND LIFTLUX 180-12 VARIABLE PARTS

	SECTION 10 - SPECIAL OPTIONS
	FIGURE 10-1. SPECIAL OPTIONS

	PART NUMBER INDEX

